28736-G01

EZG0)

A Textron Company

SERVICE PARTS MANUAL

ELECTRIC & PRECISION DRIVE SYSTEM™
PERSONNEL CARRIERS AND
5 PASSENGER GOLF CAR

STARTING MODEL YEAR: 2002
REVISED: 1/2003



SERVICE PARTS MANUAL

ELECTRIC AND

PRECISION DRIVE SYSTEM™
PERSONNEL CARRIERS AND
5 PASSENGER GOLF CAR

VEHICLES

SHUTTLE™ 4
SHUTTLE™ 6
TES

TE5 PDS

Textron Golf, Turf & Specialty Products reserves the right to make design changes without obligation to make these changes on units previously sold and the
information contained in this manual is subject to change without notice.

Textron Golf, Turf & Specialty Products is not liable for errors in this manual or for incidental or consequential damages that result from the use of the material in
this manual.

CUSTOMER SERVICE DEPARTMENT IN USA PHONE: 1-800-241-5855 FAX: 1-800-448-8124
OUTSIDE USA PHONE: 010-1-706-798-4311, FAX: 010-1-706-771-4609
TEXTRON GOLF, TURF & SPECIALTY PRODUCTS, P.0.BOX 388, AUGUSTA, GEORGIA USA 30903-0388

Service Parts Manual Page i



NOTES

To obtain a copy of the limited warranty applicable to the vehicle, call or write a local
distributor, authorized Branch or the Warranty Department with vehicle serial number and
manufacturer code.

The use of non Original Equipment Manufacturer (OEM) parts may void the warranty.

Overfilling of batteries may void the warranty.

BATTERY PROLONGED STORAGE

All batteries will self discharge over time. The rate of self discharge varies depending on the
ambient temperature and the age and condition of the batteries.

A fully charged battery will not freeze in winter temperatures unless the temperature falls
below -75° F (-60° C).

As with all electric vehicles, the batteries must be checked and recharged as required or at a
minimum of 30 day intervals.

Page i Service Parts Manual



TABLE OF CONTENTS

§SECTION Page No.

HOW TO USE THE SERVICE PARTS MANUAL . . ...t ttt ittt e et e v
ILLUSTRATED PARTS BREAKDOWN . . . .\ttt t ettt e e ettt e e et i vii
ACCELERATO R ..ottt ettt e e e e e e A-1
BATTERY CHARGER (PORTABLE). . ..ottt ittt et ettt e ettt et et B-1
BATTERY CHARGER (ON BOARD) . . . .ttt ettt et ettt et ettt e et e B-3
BRAKES - HYDRAULIC ...ttt ittt et e e e e e e e e e C-1
BODY . o ot D-1
DIRECTION SELECTOR . . .ttt ettt et e ettt e et e e e e e e e e E-1
ELECTRICAL SYSTEM. ..ottt ettt et e ettt e ettt e ettt e e F-1
ELECTRONIC SPEED CONTROL . .ottt t ettt ettt ettt e e e e e e e i G-1
ELECTRONIC SPEED CONTROL - PDS . ..ottt t ettt et et et G-3
FRONT SUSPENSION/STEERING. . . . oottt e et ettt ettt e et et e e et H-1
ELECTRIC MOTOR. . .\ttt ittt et ettt e et e e e et e e et e et J-1
REAR AXLE - HYDRAULIC . . . .ottt ittt et ettt e e e e e e et e K-1
REAR SUSPENSION . ...ttt ettt ettt e e et e e e e e e L-1
SEATING . ettt it et e e M-1
WEATHER PROTECTION ..ottt ettt ettt e e e e et e e ettt e e e e N-1
WHEELS AND TIRES . . ..\ttt ettt ettt et e ettt e e e e e e e e e e e e e P-1
SPECIALTY PRODUCTS ..ottt ettt et e ettt e e e e et e ettt APPENDIX A-1
OPTIONS/ACCESSORIES . .. oottt ettt ettt e e e et e e e APPENDIX B-1

Service Parts Manual Page iii



Notes:

TABLE OF CONTENTS

Page iv

Service Parts Manual



HOW TO USE THE SERVICE PARTS MANUAL

This manual is divided into several sections:

GENERAL INFORMATION
* TABLE OF CONTENTS
¢ HOW TO USE THE SERVICE PARTS MANUAL

ILLUSTRATED PARTS BREAKDOWN
* Contains illustrations and parts lists for all systems of the vehicle

APPENDIX
* Contains a listing of specialty products and options/accessories

USE OF THE MANUAL

To use this manual, consult the TABLE OF CONTENTS (page iii) or the INDEX OF MAJOR COMPONENTS (located at
rear of this manual) to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation. Locate the serial number plate (see BODY located in the lllustrated Parts Breakdown section of this manual
for its location) and note the complete number shown on the plate. It is important that the serial number of your vehicle
and its model number be supplied to Service Parts when ordering any replacement components.

Locate the serial number plate (see BODY located in the lllustrated Parts Breakdown section of this manual for its loca-
tion) and note the complete number shown on the plate.

Service Parts Manual Page v



HOW TO USE THE SERVICE PARTS MANUAL

Title Title

S

S

.
S Sy
e N
e WN\\MMW
A —
-

Left hand illustration page . )
(continued on right hand page Parts list (continued on
if required) rear of page if required)

1. WHEN THE PART NUMBER IS NOT KNOWN

* Determine the function and application of the part required. Turn to the INDEX OF MAJOR COMPONENTS and
select the most appropriate component description.

* Turn to the page number indicated and locate the part description in the parts list. Read the full accompanying
description for specific information regarding the part that was not shown in the index.

* From the parts list, obtain the item number assigned to it and confirm that the part selected is correct by verifying
it with the pictorial representation on the illustrated page.

2. IF YOU KNOW THE PART NUMBER
* Use the INDEX OF MAJOR COMPONENTS to find the page(s) the part number appears on.

¢ Turn to the page number indicated and locate the part number in the parts list. Refer to the accompanying descrip-
tion for specific information regarding the part.

* From the parts list, obtain the item number assigned to it and confirm that the part selected is correct by verifying
it with the pictorial representation on the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by Service Parts. The asterisk (*) indicates that the part depicted is
not available for purchase.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service Manual is
available from the Service Parts Department.

Page vi Service Parts Manual



ILLUSTRATED PARTS BREAKDOWN

ILLUSTRATED PARTS BREAKDOWN

Service Parts Manual

Page vii



HOW TO USE THE SERVICE PARTS MANUAL

Page viii

Service Parts Manual



Service Parts Manual

Page ix



ACCELERATOR

1 - Includes Items 3 - 19, 21, 23, 26 - 43
2 - Includes ltems 3 - 17, 20, 21, 24 - 43
31 - Includes ltems 32 - 35
33 - Includes ltems 34, 35

To Harness
from
Direction
Selector

Page A-1 Service Parts Manual




ACCELERATOR

To Harness

from

Direction
Selector

Page A-2

Service Parts Manual



ACCELERATOR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 73333-G08 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 3 - 19, 21, 23, 26 - 43) ............... 1
2 73333-G07 PEDAL BOX ASSEMBLY, PDS MODEL ONLY

(INCLUDES ITEMS 3-17, 20, 21, 24 - 43) ...eoirieeee e 1
3 25853-G01 PEDAL BOX AND COVER (SEAL AND BEARING).......cccocirvirecereeeeeeee 1
4 25854-G01 INDUCTIVE THROTTLE SENSOR ......coioiirrieerreecrreerres e e 1
5 00983-G01 SELF THREADING NUT, 3/168" ...ci it 2
6
7 25857-G01 PLUNGER SLEEVE ..ot e s se e e 1
8 28443-G01 PLUNGER. ...ttt e s e s s s 1
9 28444-G01 PLUNGER CAM. ...t e 1
10
11 73332-G01 ACCELERATOR ROD ....cooeiieirreeerrereere et s 1
12 00532-G4 LOCK NUT, 5/16 = 24 ...t e s ee e sne e s ne e 1
13 10385-G4 YOKE (ADJUSTABLE).....cc it 1
14 17677-G2 SPRING RETAINER, 3/8" ...t 1
15 73046-G01 COMPRESSION SPRING .....oeeii it esee e 1
16 17979-G1 ACCELERATOR ROD BUSHING ......c.ccoci et s 1
17 17677-G1 SPRING RETAINER, 172" ...t e 1
18
19 25861-G01 MICRO SWITCH. ...t e e 1
20 25861-G02 MICRO SWITCH (PDS MODEL ONLY).....ovcrireriireriee e sreeesre e s 1
21 01050-G01 SCREW, #4 - 20 X 5/8" LG ..c.eeieiie ettt 2
22
23 25879-G07 WIRING HARNESS (PEDAL BOX ASSEMBLY) ....coocvvirreerrecercre e 1
24 25879-G06 WIRING HARNESS (PEDAL BOX ASSEMBLY) (PDS MODEL ONLY)........ 1
25
26 00684-G6 SCREW, #8 - 32 X 3/4" LG ..ottt 4
27
28 70116-G01 ACCELERATOR PEDAL BRACKET.......ccoriii e 1
29 01051-G01 SCREW, #8 - 18 X 1/2" LGt 4

Page A-3

Service Parts Manual




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ACCELERATOR

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

30

31 25799-G01 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 32 - 35)............. 1
32 ¥ ACCELERATOR PEDAL ...ttt 1
33 27844-G01 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 34, 35)............. 1
34 27512-G01 ACCELERATOR PEDAL PAD ..ot 1
35 15766-G1 OVAL RIVET 3/16" X 7/16" LG ..ottt 6
36

37 17838-G1 BUSHING ...ttt e s ne e 3
38 74432-G01 PEDAL PIVOT PIN ...t 1
39 12064-G6 PUSHNUT, 9/32" LD ..t 1
40

41 10386-G3 CLEVIS PIN, 5/16" X 13/16" LG ...eceecreerirrererere e esee e 1
42 17255-G1 TEFLON WASHER, 5/16".....o ittt e 1
43 10387-G3 COTTER PIN, 3/32" X 3/4" LG ...oee it 1
44

45 00715-G2 BOLT, 5/16 - 18 X 13/18" LG «..ereeieee et e 4
46 70135-G01 PEDAL PIVOT COVER ...t e 1

Service Parts Manual

Page A-4



BATTERY CHARGER (PORTABLE)

N

g
doooouieeooooii
g,
fopooouoeoooooi

Service Parts Manual

Page B-1



N

BATTERY CHARGER (PORTABLE)

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 28435-G03 48V LESTER BATTERY CHARGER ......cocoiiirererrecerere e 1
2 28435-G01 48V LESTER BATTERY CHARGER WITH SWITCHABLE INPUT .......ccceceeee. 1
3 28435-G05 48V LESTER BATTERY CHARGER CE APPROVED........cccccoriiiinceeceneee 1

For service or replacement parts, contact:
Lester Electrical

625 West “A” Street

Lincoln, NE 68522

Phone: (402) 477-8988, FAX: (402) 474-1769

Always provide the following information when requesting information
or ordering replacement parts:

Model Number:
Serial Number: (stamped into housing)

Service Parts Manual

Page B-2




BATTERY CHARGER (ON BOARD)

Service Parts Manual

Page B-3



N

BATTERY CHARGER (ON BOARD)

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

For charger service or replacement parts, contact:
Lester Electrical

625 West “A” Street

Lincoln, NE 68522

Phone: (402) 477-8988, FAX: (402) 474-1769

or ordering replacement parts:

Model Number:
Serial Number: (stamped into housing)

Always provide the following information when requesting information

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 28435-G07 48V LESTER BATTERY CHARGER ......cocoiiirererrecerere e 1
2
3 73173-G01 CHARGER RECEPTACLE COVER PLATE.......ccooi e 1
4 14601-G10 RIVET, 1/8" X 7/16" LG (ALUMINUM) .....ocovtrriirrecerr e 4
5
6 73371-G01 COVER ... et sre e e n e s e r e e 1
7 00740-G4 SCREW, #10 - 32 X 1/2" LGi..eereereeer et e e se e e 4
8 00565-G5 LOCK WASHER, #10 ..ot 4
9
10 73368-G01 CORD REEL ...ttt e 1
11 00438-G6 BOLT, 5/16 - 18 X 3/4" LG ..ecviireriee et s 2
12 11027-G1 LOCK NUT, 5/16 - 18 .. e e 2
13
14 11027-G2 LOCK NUT, 1/4 - 20 ..ottt st s 4

Service Parts Manual

Page B-4




BRAKES - HYDRAULIC

i

"\

8|xy Jesy

m\ 99
n_wT 9

///
S~

4_

(sub1 ynm) m/

YY (sb1 1noyum)
ey

OF - 8€ SwWa)| sepnjou - /&

GE - €6 SWa)| sapnjou| - gg

61 - L1 SWa)| sapnjou| - 9|
¥ - g sway sepnou| - |

Service Parts Manual

Page C-1



BRAKES - HYDRAULIC

€6 - 88 swa)| sspnjou] - /8
9/ - v, sws)| sspnou] - €1
¢6 - 1L sws)| sspnjou] - 0L

- |/ SWa)| sepnjou| -

SI0IYSA §O U0l

)

Page C-2

Service Parts Manual



BRAKES - HYDRAULIC

109

- Includes ltems 110 - 116

Page C-3

Service Parts Manual




N

BRAKES - HYDRAULIC

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LTS TING.

When ordering parts, please specify the model and serial number of the product.
" Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 70886-G01 BRAKE PEDAL (INCLUDES ITEMS 2 - 4)....c.ooniiirreeerreerre e e 1
2 70883-G01 PEDAL ...ttt e e e 1
3 70257-G01 PAD .. e e r e 1
4 16409-G1 OVAL RIVET, 1/8" X 15/32" LGi..cceirrererrereeere e e 6
5
6 70581-G01 FLANGED BUSHING ... e 2
7 70676-G01 TORSION SPRING .....ooiiirireierrcrr et e s 1
8
9 70582-G01 SHOULDER BOLT, 3/8 - 16 X 4" LG (STAINLESS STEEL)......cccovvrvcirinene 1
10 00643-G1 WASHER, 3/8" ...ttt 1
11 11098-G5 LOCK NUT, 3/8 = 16 .ottt s e 1
12
13 70113-GO01 ADJUSTABLE RUBBER BUMPER ......oocoi ettt 1
14 11027-G1 LOCK NUT, 5/168 - 18 ...t s e 1
15
16 30295-G8 LINKAGE ROD ASSEMBLY (INCLUDES ITEMS 17 - 19) .c..oriereccre e 1
17 30297-G8 THREADED ROD ..ot 1
18 10385-G4 CLEVIS YOKE ADJUSTABLE ...t 2
19 00544-G4 JAM NUT, 5/16 = 24 ... e e e 2
20 10386-G3 CLEVIS PIN, 5/16" X 13/16" LGi....orieiirererrcre e e sr e 1
21 10387-G3 COTTER PIN, 3/32" X 3/4" LG et 1
22
23 70415-G01 BRAKE BELLCRANK ...t s s e 1
24 70581-G01 FLANGED BUSHING ...t s e 2
25 70410-GO1 BELLCRANK SHAFT ..ottt s e 1
26 12305-G1 RETAINING RING, 13/32" ID....ccceieiee ettt s e 2
27 10386-G3 CLEVIS PIN, 5/16" X 13/16" LGi....orieiirererrcre e e sr e 1
28 10387-G3 COTTER PIN, 3/32" X 3/4" LG ...cocrreeeerererrere e s e sereeesn e csne s 1
29
30

Service Parts Manual

Page C-4




BRAKES - HYDRAULIC

N

THE USE OF NON U.L. PARTS WILLC VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

" Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

31 28066-G02 MASTER CYLINDER REPAIR KIT (NOT SHOWN).....ccooiiireee e AR
32 70643-G03 MASTER CYLINDER SERVICE KIT (INCLUDES ITEMS 33 - 35) ....ccccoveeeennne. 1
33 * MASTER CYLINDER........cooieee ettt ettt nnee e e ae e 1
34 32768-G1 10 1 SR 1
35 00675-G1 WASHER, 3/8" ... oottt e st e e s s e s e e s sae e s nee s s e e s enns 1
36
37 30298-G2 PUSH ROD ASSEMBLY (INCLUDES ITEMS 38 - 40)......cecoeroeeere e 1
38 30293-G2 PUSH ROD, 3 1/8" LGi..ueiitiierieee e see et see e e seesmee e eee e 1
39 21508-G1 CLEVIS YOKE ...ttt ettt ettt st e e e e 1
40 00544-G6 JAM NUT, B/8 = 24ttt ettt e st ae e e s st a e e e e snraae e e s nanes 1
41
42 26469-G01 TEE BRANCH (MALE) .....oiiiie ettt e 1
43 21503-G1 1] S U U AR
44 21510-G1 STOPLIGHT SWITCH (IF EQUIPPED WITH BRAKE LIGHTS) .....ccevcviiiiene. 1
45
46 00427-G4 BOLT, 3/8 - 18 X 1 1/2" LGicr e eceer ettt stee s svee s s e s s e e s e 2
47 00560-G1 WASHER, 3/8" ... ettt e e e e e s e a e s e s e a e e e e nanneaas 1
48 11098-G5 LOCK NUT, 3/8 = 168 c.ueeeieiieceeieeieeieseceie e e et e e seeee e see e e sne e e saee s e e e eeesneenes 2
49
50 01020-GO1 SCREW, 3/8 - 18 X 1" LG eiiiieeeiieeeceree e ettt st e e s se e seens 1
51 00566-G1 LOCK WASHER, 3/8" ... oo eeieeee ettt eee st e et ne e e e e e see e e see e e nee s 1
52
53 14443-G3 CLEVIS PIN, 5/16" X 1 " LG eee e eeeete e vt sreen s sseee s sneesser e s sveeessene s sneeeenns 1
54 10387-G3 COTTER PIN, 3/32" X 3/4" LG...eeiieeeeereeeee ettt sne e eee e 1
55
56 33724-G01 INVERTED FLARE FITTING ...ttt 1
57 21104-G11 BRAKE LINE WITH NUTS, 80" LG ....eeeie et 1
58 11845-G5 INSULATED CABLE CLAMP, 3/8" ......ooiieeeeieeieeree et et eee e s re e nes 1
59 00100-G6 SELF THREADING SCREW, #10 X 3/4" LG....cecoieieeeieeee et 1
60

Page C-5

Service Parts Manual




N

BRAKES - HYDRAULIC

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LTS TING.

When ordering parts, please specify the model and serial number of the product.
" Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
61 73266-GOT | SPACER .eoveeeeeeereeeeereeeeeereeeseeseeessesesessesessessesssseseseeseseseesessesesssesesssesesseesessenen 1
62 | 33534-GO1 | HYDRAULIC HOSE - 10 1/2" LG srovvveemreeeseseeeessseeeesseeseeessessesesesseessesesesseseseneeses 1
63 | 11456-G1 FLEX HOSE CLIP .ooooveveereeeveeseseeeeseseseeseeessesseesseesssseesssseseseeseseseeseseseessseeseseseene 1
64 | 11098-G6 LOCK NUT, 5/16 = 18 vveeeeveeeeeeeeeseereereseseesesessssesesseeesesseseseeseseseesesessesesesessreenen 1
65 | 21104-G9 BRAKE LINE WITH NUTS = 30" LG .veereveereereeseeeeeseeseeseeseseseesesessessseeseseseene 1
66 | 21104-Geé BRAKE LINE WITH NUTS - 8" LG +.rvvereereeeeereeeseseeeesesseeessesesessessseesesesesessseenan 1
67
68
69 | 33725-G02 | BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 71 - 92) .....reveerernenn. 1
70 | 33725-G01 | BRAKE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 71 - 92) ........... 1
71 | 21086-G1 TORQUE SPIDER ....cooomvverresveeseseeesseseeeseeseseseeseseseesessesessseesesssesessseesessenes 1
72
73 | 70771-Go1 WHEEL CYLINDER REPAIR KIT (INCLUDES ITEMS 74 - 76) ..c.vvvvrevenen. 1
74 | 21087-G1 WHEEL CYLINDER PISTON w.cooeorvveeeseeeeeseeseeeseesessssesesessesseeesesssessssenes 2
75 | 21088-G1 HYDRAULIC CUP ...t eeeseeeseeseseseesesesseeses e sesseseseessseseenes 2
76 | 21089-G1 SEAL wveeeeeeeeseeeeeeseseeeeseeseseseese s ses s s se s eeet e ses s s seneseereseseeres 2
77
78 | 21094-G1 BLEEDER VALVE ...coorvvvereseveseseseesesessesssessesesessesesesseesse e seesesesaessseesessseene 1
79 | 21095-G1 LOWER SPRING ..o vvveerrereeeeeeeeeseeeseeseeeseesesesseesessseessssesesesseseseesesessesereesen 1
80 | 21096-G1 SHOE HOLD DOWN ...corvveeeeveeeeeeeeseeeeeeseeeseesesessesesesseeesessesesessesesessesesseses 1
81 | 21097-G1 ADJUSTER ...coeveeeeeveereeesveeesesseeesesseesseseeeseeseseseeseseseeseseesessseesesseesesseensssenes 1
82 | 21908-G1 DUST SHIELD ...ooveeeeeeeeeseveseseseseseseesesessesesesseseses e sse e seesesesaessseesesssene 1
83 | 70670-Go1 SPRING (YELLOW) ..ceeoeeeveeeeereeeeeeeeseeeseeseeeseeseeessesesesseesesseeeseesesesessesessenes 1
84 | 70669-Go1 SPRING (BLUE) w..ecorovverereeeresereeeseseereseseeseeessesesessssesesseesesseeessesesesessssesseses 1
85 | 33726-Go1 BRAKE SHOE.........eeceveeereeseveeseseseesesessesssessesesesseessssseesse e ssesesesaessseesessseene 1
86
87 * PARKING BRAKE LEVER ASSEMBLY (INCLUDES ITEMS 88 - 92) .......... 1
88 | 13460-G1 CURVED LEVER ... . veeoieveeersesereeseseseeseseseeseesseesseesssesesseessssessesseseseeses 1
89 | 13463-G1 SPRING WASHER ......cooovevereseveseseoeeseseseesseeseesseessessesseessesenseeseseseeses 1
90 | 13462-G1 CLEVIS PIN.ooeooeeeeeeeeeerseseeeseeseseesess e seseseeseseseesseesseeeses s sseseneseeseseseeses 1

Service Parts Manual




BRAKES - HYDRAULIC

N

THE USE OF NON U.L. PARTS WILLC VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

" Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

91 13464-G1 CLEVIS PIN RETAINER......oo ittt e 1
92 22604-G1 STRAIGHT LEVER ..ottt e 2
93
94 13468-G1 O 0 ORS 2
95 21559-G1 WIPER SEAL ..ottt s s reee st ssae s e s s e s e sse e s nnne s saneeeenns 1
96 33662-G01 STUD, 5/16 - 24 X 1 5/8" LGi..eeiieieeieeeieeeeieee et sene e s sn e 4
97 21562-G1 NUT, 5/16 - 24 ...ttt e e e e e e saseaee e e s sanee 4
98
99 XXXXX-XX AXLE SHAFT (DRIVER SIDE) (SEE REAR AXLE SECTION FOR P/N)............ 1
100 | XXXXX-XX AXLE SHAFT (PASSENGER SIDE) (SEE REAR AXLE SECTION FOR P/N)..| 1
101
102 | XXXXX-XX BEARING RETAINER RING (SEE REAR AXLE SECTION FOR P/N)............... 1
103 | XXXXX-XX WHEEL BEARING (SEE REAR AXLE SECTION FOR P/N) ...cccoovaiireeieeenee. 1
104 | XXXXX-XX INNER OIL SEAL (SEE REAR AXLE SECTION FORP/N)......cccccoveeiereieenee 1
105
106 17953-G2 BRAKE DRUM ..ottt sttt seee s s s sse e ssee e e e sseeneen s sanes 2
107
108
109 | 70866-GO1 SHIFT BRACKET AND SWITCH (INCLUDES ITEMS 110 - 116) cceceevevvieeeenee 1
110 70821-G01 BRACKET ...oeiie et s et e eree s st s ste s st e e s sve e e e s e e e sae e ssan e sanne e s e aeesanneenn 1
111 70889-G01 LIMIT SWITCH. ..ottt et st s e s e e ae e 1
112 00645-G2 SCREW, #6 - 32 X 1 1/4" LG .ottt 2
113 00559-G3 WASHER, #6 ...ooo ettt ser s st e s e s re s s e s sre e e e nee e s snee e eees 2
114 | 00565-G3 LOCK WASHER, #6 .....ooieeeiereeeee ettt e ese e s se e e e 2
115 00525-G5 O I T 72 SR N 2
116 12914-G1 FASTON TAB, 9/32" X 11/32" ...ttt seite et e s ssrae s e sese e e seneaae s 2
117
118 | 75791-G02 BRAKE LEVER WITH CABLE ...t e 1
119 70926-G01 PULLY BRACKET ...t ettt s s e e e ne s 2
120 70841-G01 PULLY, 27 ettt e e s e e e s st e e e e s g ae e e s nareeeeenanrraeaennne 1

Page C-7

Service Parts Manual




BRAKES - HYDRAULIC

N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LTS TING.

When ordering parts, please specify the model and serial number of the product.
" Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
121 23726-G9 SPACER, 3/4".....ce et e e e e 1
122 00439-G4 BOLT, 5/16 - 18 X 1 1/2" LG ittt 1
123 11098-G6 LOCK NUT, 5/168 - 18 ...t s e 1
124 14443-G3 CLEVIS PIN, 5/168" X 1"ttt e s se e san e esne e 1
125 01076-G01 COTTER PIN, 1 3/18" .ottt e e s se e e 1
126
127 28082-G01 BRAKE CABLE EQUALIZER .....c.oooii et e 1
128 28083-G01 EQUALIZER BUMPER........cci ettt s e 2
129 70700-G12 BRAKE CABLE ... .ot 2
130 12305-G1 RETAINING RING ..ot e s s s 2
131 00963-G1 SPHERICAL NUT, 5/16 - 24 ...t e s e san e csne e 1
132 11098-G9 LOCK NUT, 5/16 = 24 ..ot 1
133 00427-G8 BOLT, 3/8 - 18 X 2" LGi...eeeecie ittt 3
134 00560-G1 WASHER, 3/8" ...ttt 4
135 00891-G1 LOCK NUT, 3/8 = 16 .ottt s e 3

Service Parts Manual Page C-8



BODY

Ref Bod 7-1

1 -Includes ltems 2 -5

Page C-1

Service Parts Manual




BODY

Ref Bod 7-2

Service Parts Manual Page C-2



BODY

Ref Bod 7-3

71 - Includes Items 73, 74
72 - Includes Items 73, 74
90 - Includes Items 91

Page C-3

Service Parts Manual




BODY

RefBod 7-4

Service Parts Manual

Page C-4



BODY

Ref Bod 7-5

Service Parts Manual

Page C-5



BODY

176 - Includes ltems 177 - 179

Ref Bod 7-6

Page C-6

Service Parts Manual



N

BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 71151-G01 | INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 2 = 5) c..oovveeereeeersrrenes 1
2 71153-GO1 DEFLECTOR (PASSENGER SIDE) w....comevveeeeeeesesseeesseeeesseseseseessseesessseene 1
3 71154-GO1 DEFLECTOR (DRIVER SIDE) ....eeeveereeseerseesseeeseseeeessesesesseseseseeseseeseseseenen 1
4 00614-G5 SCREW, #8 = 18 X 5/8" LG cvvvurvveeeeeeeereeeeeereeeseesesessesesesseeesessseeseesesesessssesseses 6
5 71158-G01 INSTRUMENT PANEL INSERT (4 CUP HOLDER) ... veeeereeerererererereene 1
6
7 74443-G01 | LABEL (ANTI-ROLLBACK) w..vvcoreveeeeeesseeeesesseeessesesessesssseseseseesessseesessssesessenes 1
8 70878-G01 | LABEL (SAFETY) (SHUTTLE) ceorovveeeeeeeeseeeeeseeeeeeseesesessesessesesesesesssessseseesessenes 1
9 70880-GO1 | LABEL (SAFETY) (TEB) covvereoveeeeseeesesseesseseeessesesesseseseseesssesseseseesessseesssssensssenen 1
10
11 * SERIAL NUMBER PLATE ...corveeeeveeereeseresseseseeseseseesesssesessesesessssesessesesessesessesens 1
12 | 01041-GOT | RIVET, 1/8" X 13/16" LG werreveereereereeereereeesresesesseeesesssessssesesesseseseesesesseseseesesesene 4
13
14 | 71175-G01 | CAPACITY PLATE (SHUTTLE) cooveeeeveereeseeeeeseeeeseseeesseeeseseeseseseeseseseeseseesesesene 1
15 | 01041-GOT | RIVET, 1/8" X 13/16" LG werreveereereereeereereeesresesesseeesesssessssesesesseseseeseseseeseseesesesene 2
16
17
18 | 71413-G01 | SPLASH PANEL ...c.ooeeeeeeeeeeeeseeeeeeseeeseesseesseesseseeesssseesssseseseesesesaeseseseeseseesesssene 1
19 | 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG vcrrvvveereoeeereeeeeseeeeereeesessesesseesesseesessenes 5
20
21 70725-G01 | FRONT SHIELD BRACE ... . ovveeeeeeeeseeeeesseeeeesseseeesseseseseesesesseseseesessseesssssensssenen 2
22 | 27166-G02 | FRONT SHIELD ..ooooveeeeeeeereeseeeseeseeeeseseseesese e seseseeseeesseeesesseseses s sssseseseeseseseeses 1
23 | 01038-G01 | BOLT, 1/4 - 20 X 11/16" LG wermrvvverreeeeerereereseeeereseeeeseeeseesesessesesesseesessssesesseseseeses 4
24 | 16469-G1 WASHER, 1/4" oovvooeeeeerseeeeeseeseresessesesesseseeseseseesasesesseseseasesessesesesseenessesesessesesseses 2
25 | 01057-GO1 | RIVET, KTR, 1/4" X B/4" LG ..eveverereeeeereeeeseseeeseseseesseessesssesssesesseessssesesessesesseses 2
26
27 | 70662-G01 | UPPER FLOORPAN. ... oerioreereeseeeosesereoseseeeeseseseesesessesesessesesesseesessesesesseseseeses 1
28 | 70451-G01 | LOWER FLOORPAN.....iecroeeereeeeeosesereoseseeeseseseeseeessesesessesesesseesessesesesseneseeses 1
29 | 14601-G11 | RIVET, 3/16" X 9/16" LG (ALUMINUM) ....orrvveeeeeeerseeseeeeseseeeseseeeseeeeseseeseneseenes 16
30 | 70452-G01 | ACCESS COVER....oomeeeeoeeeeeeseeeeeeesseeeeeseeseeeseesesssseseeesesseessss e sssseseseeseseseesens 1

Page C-7

Service Parts Manual




N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

BODY

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

31

32 70823-G01 REAR FLOORPAN ...ttt st e s e s nrn e e 1
33 10570-G10 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) .....coviirieee e 5
34 70668-G0* FLOORMAT ..ot ceeir et s sre e s see e s se e se st sen e e san e e sane e snesmesneenes 1
35

36

37 71051-G** COWL.. ettt e e s sre e e e sen e san e e s nesreeas 1
38 71037-G02 E-Z-GO NAMEPLATE (GOLD)...ceieoireceiereeier e e 1
39 12064-G3 PUSHNUT, 3/168" ...ttt e s s 2
40

41 71055-G01 RIVET, 3/16" X 1" LG ooeeieie et st s s s e s e 9
42 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) ...c.ceecovrreirrrcer e 2
43 71056-G01 BOLT, 5/16 - 18 X 5/8" LG (WITHOUT SUN TOP) ....c.ceeririereieee e 4
44 00570-G2 WASHER, 5/16 (WITHOUT SUN TOP)....coiciicieee ettt 4
45 00438-G6 BOLT, 5/16 - 18 X 5/8" LG (WITHOUT SUN TOP)......cccerreirrerre e 4
46 00571-G2 WASHER, 5/16 (WITHOUT SUN TOP)....c.oiriirerriirerreeerreeere e 4
47

48 71115-G01 VINYL TRIM ..ottt s nnne e 2
49 71055-G01 RIVET, 3/16" X 1" LG ooeeieie et st s s s e s e 10
50

51

52 70441-G01 SEAT FRAME ...ttt e 1
53 70046-G01 BATTERY RACK ...t e 1
54 00715-G2 BOLT, 5/16 - 18 X 13/18" LGi....ereeieee et e s 4
55 00438-G6 BOLT, 5/16 - 18 X 3/4" LGi...eeieeeeecee sttt e 2
56 00559-G8 WASHER, 5/16" ..ottt st nnne e 2
57 11098-G6 LOCK NUT, 5/16 - 18 .. e e 2
58 70200-G01 SCREW, 3/8 - 16 X 3/4" LG...uerieerreeer ettt e e san e s e 2
59

60 70385-G01 SPLASH PAN (PASSENGER SIDE) ......cooiiiiieeeeeee e 1

Service Parts Manual



BODY

N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QY.
61 | 70385-G02 | SPLASH PAN (DRIVER SIDE)........ooeemoooeeeereseerereseeeseeosessesereseseseseeseseesereesene 1
62 | 00715-G2 BOLT, 5/16 = 18 X 13/16" LG - veeeeereveeeereeeseeeeseeseseesesessseeeeseessseeseseseesesessessseseen 8
63
64 | 71812-G01 | FENDER LINER (PASSENGER SIDE) (SHUTTLE) w.evveormeeveeeeeeereeeeeseerereren 1
65 | 71812-G02 | FENDER LINER (DRIVER SIDE) (SHUTTLE) .vceoeooveeeeeeerereeresereeeeseseesererenn 1
66 | 71551-G05 | FENDER LINER, EXTENDED (PASSENGER SIDE) (TE5).....cecoorreeeesrerereereen 1
67 | 71552-G05 | FENDER LINER, EXTENDED (DRIVER SIDE) (TE5) coveceommivereeerereeeerenserererenn 1
68 | 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG (SHUTTLE - QTY 4) (TE5 - QTY 8) ..... AR
69
70
71 | 71332-G3** | REAR BODY ASSEMBLY (WITH TAILLIGHTS) (INCLUDES ITEMS 73, 74)..... 1
72 | 71912-G6** | REAR BODY ASSEMBLY (W/OUT TAILLIGHTS) (INCLUDES ITEMS 73, 74)..| 1
73 | 71318-Go1 BAGWELL LINER ......oorveeeereeeeeeeeseeessseeseeeeseeseseseesseessesesessessseseeeseeeeseesenes 1
74 | 16816-G1 RATCHET FASTENER, 1/4" X 9/16" LG «..evvvveereeereeeeseseeeeresesenseeesesseesseeseen 12
75
76 | 71609-G01 | HINGE PLATE ...ooooooeoeeeeeeeeseseeeeeseeseseeseseseeseesseseseeseseseesesesseseseeseseseeseessesereesene 2
77 | 10570-G11 | RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) ...vvveeeerreeeeseeeeeeeseseseeeeessensseeseen 4
78
79 | 71818-G01 | PLUG coooomoceeeeseeeeeoeee oo eeeseseese s seseeseeseseeses s s esesee s e s esereesene 1
80
81 | 71320-G01 | ACCESS PANEL w..ooormiveeeseeeseeeeseeseeesesseeseeeesessesesesesesseeesessesssesesenseeeesseeseseseen 1
82 | 71002:G01 | SCREW, #8 X 5/8" LG ..vceeeeeoreeeeeeseeeeeesseeseeeesessesesesseessesesessesssesesesseeeesssessseseen 5
83 | 71BB4-GO2 | 0 CLIP oo ees s s es e s ese e rere e erere e 1
84
85 | 10570-G12 | RIVET, 1/4" X 9/16" LG (ALUMINUM) ......c..cocrmreeeereeenseoeseseeseeeseseneeeeseseeneseseen 4
86 | 10570-G10 | RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) ......coorreeerreeeeeereeeneeeeeeseenereseen 6
87 | 18436-G1 PLASTIC DRIVE RIVET, 1/4" X 9/16" LG ..eeooerevereereeeeeeeeeseeeereseseseeosessesereesene 2
88
89 | 71451-G02 | REAR BUMPER (SHUTTLE 4, TE5 PDS) ..cocrrveeeereeereeeesesseseseseseseeeeeesseseseseen 1
90 | 71456-G01 | REAR BUMPER (SHUTTLE 6) (INCLUDES ITEM 91) c..ocoomiveeeeeeereeeeeseeeeeeree 1

Page C-9

Service Parts Manual




N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

BODY

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
91 71457-G01 STAY ettt e e e e et e e 4
92 71398-G01 BOLT, 1/4-20 X 1 1/4" LG (SHUTTLE 4 - QTY 4) (SHUTTLE 6 - QTY 2) ......... AR
93 00559-G8 WASHER, 5/16" (SHUTTLE 4 - QTY 4) (SHUTTLE 6 - QTY 2)..coiiivciecereene AR
94 71455-G01 BUMPER PLUG ..ottt e s e 4
95 01038-G01 BOLT, 1/4 - 20 X 11/18" LG eeirrereereee ettt e 2
96 01042-G01 J-TYPE NUT RETAINER, 1/4 - 20.....ccieeeieeeeeeeeeee e e 2
97
98 71578-G01 REAR BUMPER (TED) ..ottt e e 1
99 71102-G01 BOLT, 1/4 - 20 X 3/4" LG ..ottt 4
100 00559-G8 WASHER, 5/16" ..ottt st nnne e 4
101 71514-G01 BUMPER PLUG ..ottt e s e 4
102 14601-G17 RIVET, 3/16" X 9/16" LG (ALUMINUM) .......oooririrrecirrecrrre e 4
103
104
105 71642-G01 ROCKER PANEL (FRONT, DRIVER SIDE) .......c.cecorriiirrcer e, 1
106 71642-G02 ROCKER PANEL (FRONT, PASSENGER SIDE)........ccccocvemirnriecreeecreneennes 1
107 71643-G01 ROCKER PANEL (REAR, DRIVER SIDE) ......cccciiiiiicecenee e 1
108 71643-G02 ROCKER PANEL (REAR, PASSENGER SIDE)......cccccosiiviiineee e 1
109 71641-G01 SILL PLATE (PASSENGER SIDE) .c.ceoriiiiirrieerreerr e ceessresessne e 1
110 71641-G02 SILL PLATE (DRIVER SIDE)......cocieticrererrire e sreesre s e sn e esne e 1
111 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) ....covriiiririeeeeeee e 6
112 23726-G4 SPACER, 5/18"..... ettt e e e 6
113 00891-G2 LOCK NUT, 1/4 = 20 .eeieecireee ettt s e 6
114 15058-G6 RIVET, 3/16" X 15/16" LG (ALUMINUM) .....cccriirrecirreirrrecrnr e 4
115
116
117 74126-G01 VERTICAL FRAME SUPPORT (PASSENGER SIDE) .....c.ceevvirierereeecrereenes 1
118 74126-G02 VERTICAL FRAME SUPPORT (DRIVER SIDE)......c.c.ccecierriiirrricrer e 1
119 00427-G4 BOLT, 3/8-16 X 1 1/2" LG (SHUTTLE 4) ... 2
120 00427-G6 BOLT, 3/8-16 X 1 3/4" LG (SHUTTLE B) ...coceieieeee et 2

Service Parts Manual

Page C-10




BODY

N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM [ PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
121 | 00560-G1 WASHER, 3/8" .....ooeeeeeeeeeeeeeseeeeseseeseseeeesesesesesee e ses s seseseseseseees e seseeseseeenesese 4
122 | 11098-G5 LOCK NUT, 3/8 - 16 wceoeeeeeeeeeeseseeeeeeeeeeseseses e seseeseseseseesssesesesese e snesesseeees e 2
123
124 | 74111-G01 | SEAT BACK SUPPORT (SHUTTLE) «...comvmieeeeeereeeseeeeseeeeseeeseseseseesenesenesenes 2
125
126 | 70364-GO1 | SPACER (TE5 & SHUTTLE 6) ..cecueeemeeeeeeeeeseeseeeeseeeseseeseeeesssesssssesesesesesneessen 2
127 | 01008-GO1 | BOLT, 3/8 = 16 X 1 1/4" LG wereereeeeeeeeeeeeeeeeeeeseeeseeeseseeseeeessseeesseseeseneeenesenes 4
128 | 00426-G8 BOLT, 3/8 = 16 X 1" LG uveeeeeerreeeeeeeeeeeeeeeeseeeses e seseeseseseseesseeseseeseseesneseseeess e 2
129 | 00560-G1 WASHER, 3/8" -..ceoeeeeeeeeeeeeseeeessesee s seeseseseseses et s s seneeseseessseseneeseneeenesese 4
130 | 11098-G5 LOCK NUT, 3/8 - 16 wceoeeeeeeeeeeseseeeeeeeeeeseseses e seseeseseseseesssesesesese e snesesseeees e 2
131
132 | 74149-GO1 | VALANCE PANEL w..ooooeeeeeeeeeeeeeeeeeeeeeeeeseeees e seseseseeseseessseeeseseseeseneeeneeenes 1
133 | 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG -.eeoeeeeeeesereeseeeeeeeeesseeeseeeeseesseeseeeess e 4
134
135 | 35434-G01 | LABEL (SHUTTLE) ceoooeoeeeeeeeeeeeeeeeeeseeeeseeeesseseesseeeseseeseseessseeeseseseeseneeeneeeres 2
136 | 35430-G13 | LABEL (B) ceeuuvereeeereeereeeeeeeseeeseeeeesseeesesesesesesseseeseseseseseseseessseseseseneeseneeenesenes 2
137 | 35430-G14 | LABEL (4) coeueeeeeeeeeeeeeeeeeeeeeeeeeesseeeseseseseses e see s eses e seseessseses e sene s eesneeese 2
138 | 73330-GO1 | LABEL (PRECISION DRIVE™ SYSTEM) (TE5).... cueoeeereeeeeeeesrereseeseseeeneeseseen 2
139 | 12109-GOT | LABEL (F-R).oereeeeeeeeeeeeeeeeeeeeseeeesseeeseeesseesesseseesseseseseeseseessseeesseseeseneeenesenes 1
140 | 73317-GO1 | LABEL (F-R) (EC) soveereeeeeeeeeeeeeeseeeseeeeeeeeees e seseseseeseseessseeeseseseeseneeeneeenes 1
141
142 | 75126-G01 | FENDER SCUFFGUARD (DRIVER SIDE) (TE5) ...ooeveeeeeeeeereseereseeseseeeneeeeseen 1
143 | 75126-G02 | FENDER SCUFFGUARD (PASSENGER SIDE) (TE5)....eeiveeeerereerereereresseren. 1
144 | 16816-G2 RATCHET FASTENER, 1/8" X 3/4" LG .oeoeeeeeeeseeeeseeeeeeeeseeeeseeseeeesneeseeeeseeee 8
145
146 | 74086-GO1 | HOLD DOWN BRACKET ...ooivmeeeeeeeeeeeeeeeeeeseeseeeeseseseseeseseesssesssseseneseseesneesse 1
147 | 70113-G01 | ADJUSTABLE BUMPER .....oeoeeeeeeeeeeeeeeeeeseeseeeseeeseseeseseessseeeseseseeseneeenesenes 2
148 | 11027-G1 LOCK NUT, 5/16 = 18 oreeeeeeeeeeereeeeseeeeseeeoseseeeeeeseseeseseesseesseeses e see e esesesenesens 4
149
150 | 74080-GO1 | CARGO DECK ...cooeeoeeeeeeeeeeeeeeeeeeeeeseeeeeeeeees et seseeseseessseeeseseneseneeeneeese 1

Page C-11

Service Parts Manual




N

BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
151 23052-G1 NOISE SUPPRESSOR ......oooiiireeirrereceie et s e 1
152 74082-G01 STEEL DECK ... ettt e e 1
153 74097-G01 CARGO BED MAT ...ttt ettt 1
154 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) .....ovoerie e 8
155 14390-G4 LOCK NUT, 1/4 = 20 .eeieecireee ettt s e 8
156
157 74089-G01 7 ] RSO 1
158 10570-G10 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) .....ccceoovviirrrrrecereeereneees 3
159 00559-G4 WASHER, #8....ceeiee e s s ere e e 1
160
161 34280-G02 FRONT/REAR CARGO RACK .......cci et e 2
162 34280-G01 SIDE CARGO RACK ... ettt e s s se e sne e 2
163 74079-G01 TAILGATE RETAINER BRACKET ......ooiiii ettt 2
164 00666-G6 SCREW, #10 - 12 X 3/4" LGi..c ettt e 10
165
166 17838-G1 BUSHING ...ttt e e e 4
167 00440-G4 BOLT, 5/16 - 18 X 2 1/2" LG it 2
168 00559-G8 WASHER, 5/16" ..ottt st nnne e 2
169 11098-G6 LOCK NUT, 5/16 - 18 .. e e 2
170
171 74099-G01 LABEL (WARNING) (BED LATCH - SHUTTLE 4).....oooiiieeieeeeee e 1
172 74095-G01 LABEL (WARNING) (LOAD BED - SHUTTLE 4) ...eoiriieeeeeeeeeeeeeee 1
173
174
175
176 70361-G02 FOOT REST ASSEMBLY (INCLUDES ITEMS 177 - 179) coceeieieee e 1
177 70633-G01 FOOT REST ..ottt e s ee s e e 1
178 70362-G01 FLOOR MAT ..ottt e s ee e san e e s ne e 1
179 74129-G01 REFLECTOR ...ttt e s s 1
180 19853-G1 END CAP ..ttt st e s s n e 2

Service Parts Manual

Page C-12




BODY

N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
181 | 74132-G01 | LABEL (WABNING).....ovveemeeeeereeeeereeeeeerseessesesesseeesessseessssesesesseseseesesesseseseesesesene 1
182 | 74074-GO1 | LABEL (WARNING) (EC) ..ooveereeeeereeereerseesresssessessesseeessssesesseseseseeseseseeseseesesesene 1
183
184 | 00769-G2 CARRIAGE BOLT, 3/8 - 16 X 1 1/8" LG cvvvermeveereeereeeseseeeeseeeeesesseeenseseseseesesessenes 2
185 | 00560-G1 WASHER, 3/8" w.oveooeeeereeseeereesesesesseseseessseeseseseesaseseasesessssesesseesessesenessesesessesesseses 2
186 | 11098-G5 LOCK NUT, 3/8 = 16 ..revvveereeeveeseseeeeseseseesssessesssessesssssseessssessseseseseeseseseessseessseseene 2
187
188 | 00427-Gé BOLT, 3/8 - 16 X 1 3/4" LG evvvvereeveereeeeeereeessereeessesesessesesessessesseseseesesessessseeseseseene 2
189 | 00560-G1 WASHER, B/8" w.vveoeeveerseeeeeseesesesssseseessseseesssesessasesessesessasesssseesssseenssseseseeseseseeses 4
190 | 11098-G5 LOCK NUT, 3/8 = 16 ..revvveereeeveeseseeeeseseseesssessesssessesssssseessssessseseseseeseseseessseessseseene 2
191
192 | 70113-G01 | ADJUSTABLE BUMPER .....veeoeveereeeeeerseessesesesseeesesssesssseseseeseseseesesesseseseesesesene 4
193 | 11027-G1 LOCK NUT, 5/16 = 18 vvveeeeeeeeeseeeeeeseeseeseseseesssessesesesseeessssesessesesessessseesessseesessseenan 6

Page C-13

Service Parts Manual




Service Parts Manual

BODY

Page C-14



DIRECTION SELECTOR

For dash mounted
direction selector, see
ELECTRICAL SYSTEM

1 - Includes Items 2 - 26
2 - Includes ltems 3 - 5

Page E-1

Service Parts Manual




N

DIRECTION SELECTOR

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 70830-G01 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 2 - 26) .....c.coceenee. 1
2 14651-G1 CONTACT BOARD ASSEMBLY (INCLUDES ITEMS 3 -5) ....ccoecvvireene 1
3 24940-G1 STOP . e e e 2
4 00565-G7 LOCK WASHER, 1/4" ...ttt 2
5 00414-G6 BOLT, 1/4 - 20 X 3/4" LG ...oeeie s 2
6
7 12835-G1 CAM ettt e e 1
8 00565-G8 LOCK WASHER, 5/16" ..o e e sn e e e 4
9 00544-G3 NUT, 5/16 - 18ttt 8
10
11 34169-G01 SHAFT <ttt 1
12 00560-G1 WASHER, 3/8" ...ttt e 1
13 00532-G6 NUT, 378 - 24 .. et 2
14 70817-G01 SHIFT ARM. ...ttt e e e 1
15 22754-G3 BUSHING ...ttt e s ne e 1
16 14390-G1 LOCK NUT, 3/8 = 24 ...t e s ee s e s e 1
17
18 10606-G2 MICRO SWITCH (HEAVY DUTY) ...eeiiiee et 2
19 12806-G1 SPACER ...t e e e e e e 4
20 00645-G6 SCREW, #6 - 32 X 1 3/4" LG ..o 4
21 00565-G3 LOCK WASHER, #6 ......coooieieeeie e e 4
22 00525-G5 NUT, #6 - 32, et s 4
23 13514-G1 SCREW #6 - 32 X 1/4" LG (BRASS) ..o 3
24 14628-G1 FASTON TAB ..ottt et e ses e e e se e e ene e 4
25 25974-G19 10 GA WIRE (RED 5"} ...ttt s e 1
26 25978-G234 18 GA WIRE (RED 8"} ...ttt e s 1
27
28 15461-G1 PLATE .ot e e e e e e 1
29 00414-G8 SCREW, 1/4 - 20 X 1" LGttt e e 3
30 00559-G7 WASHER, /4" ...t 4

Service Parts Manual




DIRECTION SELECTOR

N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 14390-G4 LOCK NUT, 1/4 = 20 .eeieecireee ettt s e 3
32
33 73290-G02 REVERSE WARNING BUZZER..........cooiiieieieeee e 1
34 00645-G4 SCREW, #6 - 32 X 1/2" LG et e s se e e 2
35 14390-G9 LOCK NUT, #6 - 32 ...ttt e s s s e 2
36
37 34168-G01 SHIFTER HANDLE ......c.ooiiiririer et e e s se e e 1
38 11989-G1 SHIFT KNOB......ooiiie ettt sttt e e se s serene s 1
39 70824-G01 SH A R T e e e 1
40 25664-G2 BEARING, DU ..ottt s s e e 1
41 00560-G1 WASHER, 3/8" ...t e s 2
42 70825-G01 SHIFT ARM ..ottt s s e s san e sne e 1
43 22754-G3 BUSHING ... .ottt s 1
44 14390-G1 LOCK NUT, 3/8 - 24 ...ttt s e 1
45
46 70816-G01 SHIFT LINK ..ot s e e e san e e s ne e 1
47 70815-G01 TRUNNION ..ottt nnne e 1
48 00571-G2 WASHER, 5/16" ..ottt st nnne e 1
49 10387-G3 COTTER PIN, 3/32" X 3/4" LG ...cocrreeeerererrere e s e sereeesn e csne s 1

Page E-3 Service Parts Manual



Service Parts Manual

DIRECTION SELECTOR

Page E-4



ELECTRICAL SYSTEM

RefEle 7-1

1 - Includes ltems 2 - 11

3 - Includes ltems 4 - 11

AN 7
)n%))@@

-
[80]

[s¢]
[aV]

o)
25 g

3 f_*v\\
4 \ \\
o
) i\
x\\\x\
A2 A\
/A
A \ 5
5 8\ o
| ))J)@)»

Page F-1

Service Parts Manual




ELECTRICAL SYSTEM

PDS MODELS ONLY

RED GRN/BLK

40 - Includes Iltems 41 - 43

RefEle 7-2

STATE OF CHARGE METER AND KEY SWITCH

PDS MODELS ONLY:
DASH MOUNTED DIRECTION SELECTOR,
STATE OF CHARGE METER AND KEY SWITCH

Service Parts Manual Page F-2



ELECTRICAL SYSTEM

[
I
g
=]
-
m

FLOOR MOUNTED HORN BUTTON

COLUMN MOUNTED HORN BUTTON

Electrical

o
t ol
<
Q
£
S
[}
L2
o

Front of Vehicle

RefEle 7-3

Service Parts Manual

Page F-3



ELECTRICAL SYSTEM

RefEle 7-4

HEADLIGHT

Driver Side

Passenger Side

Service Parts Manual

Page F-4



ELECTRICAL SYSTEM

TURN SIGNAL

Ref Ele 7-5

Page F-5

Service Parts Manual




ELECTRICAL SYSTEM

Ref Ele 7-6

93 - Includes ltems 94 - 98

HOUR METER

Solenoid

Service Parts Manual

Page F-6



N

ELECTRICAL SYSTEM

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 73311-G0* | CHARGER HARNESS / RECEPTACLE (INCLUDES ITEMS 2 - 11) ccoooouveeennes 1
2 73312-G0* CHARGER HARNESS........ovcoreveeeeeeeeeseseseeseseseesssesseessesseesssseeesseseseseesssesseses 1
3 73051-G30 CHARGER HARNESS RECEPTACLE (INCLUDES ITEMS 4 - 11) ............. 1
4 73051-G22 RECEPTACLE BOTTOM ...ocvoooeeeereeeeeereeesvesesesseesseseseseeseseseeseseesesesene 1
5 73051-G21 RECEPTACLE COVER ....onvveeeeereeeseeresessesesesseessesesseesesesseseseesesssene 1
6 73051-G08 SCREW, #10 = 32 X 1/2" LGiururreveeereeeeseseseesseeseesseesssesesseeessesenesseseseseeses 2
7 73051-G09 SCREW, #6 = 32 X 1 3/4" LGiurrrvveoeeeveereeereereeereeseeessesesseessssesseeseseseeses 3
8 73051-G10 LOCK NUT, #6 = 32 ..o eeeeeeseeseeeseeeseesesesessesesseesessesesesseseseeseseseeses 3
9 73051-G28 REED SWITCH, ENCAPSULATED. ......cevveeeeseeesseeeesseseseseeseseesesereenn 1
10 | 73051-G23 FEMALE CONTACT «.oveoeeeeeeeeeeseeeseeseeeseeseseseeesesseesessessseseneseeseseseenes 1
11 73051-G24 FEMALE CONTACT, INSULATED ....ecoeveerereeesesreesesseeessesereseesesesseees 1
12 | 71055-G0T | RIVET, 3/16" X 1" LG ovveeereeeeereereeeseeeessesesessesessseesessesesesseseseeseseseesssesesssesesssesen 4
13
14 | 25971-G08 | 4 GA WIRE (BLK 95") (DIRECTION SELECTOR - MOTOR: B - S1) ..cooveveeneee. 1
15 | 25971-G07 | 4 GA WIRE (BLK 90") (DIRECTION SELECTOR - MOTOR: D - $2) ....oeveveenne.. 1
16 | 25971-G09 | 4 GA WIRE (BLK 88") (ESC - MOTOR: A2 = A2) ....ooooeeereeeeeeeeneeeseeeeeseneesen 1
17 | 25971-G10 | 4 GA WIRE (BLK 92 1/2") (ESC - MOTOR: B+ = A1) eoreveeereereereereeerserereesenereonn 1
18 | o00567-Gs LOCK WASHER, 5/16" .....vvveereeeeeeseseseesssessesssessessssssesessssesesesseseseesesessessseesssesene 8
19 | 00532-G3 NUT, 5/16 = 18 weorrveeereeerereeseseeseseseeseseseeseeessesesessesesesseesessssesesseseseeseseseessseesesesene 8
20 | 27827-GO0" | CLAMP cooooeeeeeeeeee et eeeseeee e sese s es s eee e sere s 1
21 10570-G11 | RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) ....vvveoereeesereeessseeesseseeessesesesnenes 1
22
23 | XXXXX-G™ | 6 VOLT BATTERY ..o seeeseseseesessseeseseseeseeessesesessesesesseesessesesesseseseeses 8
24 | 70045-G01 | BATTERY RETAINER ..oooveereeeereeeeeeeesereeseseeeesesseeeseeeseesesessesesessseesessesesesseseseeses 1
25 | 70121-GO1 | HOLD DOWN BOLT ..oooreeeeereeereeseeeseseeeeseseseeseseseeseeessesssesseeesesseesssseseseeseseneeses 2
26 | 11027-G1 LOCK NUT, 5/16 = 18 vvveeeeeeeeeseeeeeeseeseeseseseesssessesesesseeessssesessesesessessseesessseesessseenan 6
27 | 70386-G01 | HOLD DOWN BOLT ..oooieeereeereeeeeesesereoseseeeeseseseesesessesesessesesesseesessesesesseseseeses 4
28 | 70387-GO1 | BATTERY RETAINER ..ooiveereeeeeeeeeeeerereeseseeeeseseeeeseeessesesessesesesseeesessesesesseseseeses 2
29
30 | 25972-GA0 | 8 GAWIRE (BLK B8") ceooieeeeeeeesseeeoeesseeeesseseeeseesesssseseseesesseessssesssseseseesesessesens 4

Page F-7

Service Parts Manual




N

ELECTRICAL SYSTEM

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 23540-G1 6 GA WIRE (BLK 21"} 1.ttt 2
32 11893-G1 6 GA WIRE (BLK 8 1/27) ..ottt s 1
33 00702-G2 NUT, 5/16 - 18 ..ttt 16
34
35
36 73030-G02 CONSOLE INSERT PLATE ... .ottt 1
37 71123-Go2 LABEL, CONSOLE INSERT PLATE (WITHOUT LIGHTS) ...cccoecvrreeerrecereene 1
38 71129-G01 LABEL, CONSOLE INSERT PLATE (WITH LIGHTS)...ccccveirrere e 1
39 33623-G02 RIVET, 3/16" X 3/8" LG ..ttt e s e s 2
40 17421-G1 IGNITION SWITCH KIT (INCLUDES ITEMS 41 - 43) ..o 1
41 18602-G1 IGNITION SWITCH (WITHOUT LIGHTS, STANDARD KEY) ....ccocoev e 1
42 00568-G6 LOCK WASHER, 3/4" ...ttt 1
43 17137-G1 FACE NUT ottt 1
44 17955-G1 IGNITION SWITCH (WITHOUT LIGHTS, NON-STANDARD KEY) ....ccccceveeneen. 1
45 18027-G1 IGNITION SWITCH (WITHOUT LIGHTS, INDIVIDUALLY KEYED)........cccvourn... 1
46 33639-G01 IGNITION SWITCH (WITH LIGHTS, STANDARD KEY) ....ccvvrririeereerrereeees 1
47 33639-G02 IGNITION SWITCH (WITH LIGHTS, NON-STANDARD KEY}.....cccocoiriieereeren. 1
48 33632-G03 IGNITION SWITCH (WITH LIGHTS, INDIVIDUALLY KEYED) ......cocovrieereeen. 1
49 70828-G01 WIRE HARNESS (KEY SWITCH]) .....ccv i 1
50 17618-G1 WIRE TIE ..ottt e e e s e 6
51
52 33636-G03 STATE OF CHARGE METER ...t e 1
53 25978-G74 18 GA WIRE (RED 8")...coeeie ettt 1
54 74018-G02 WIRE HARNESS (STATE OF CHARGE METER) ....ooriiirriirer e 1
55
56 22674-G1 FUSE BLOGCK. ...ttt st sre s s sre e s n e e 1
57 71010-GO1 RIVET, 5/32" X 3/8" LG ..eeerire ettt 2
58 18392-G1 FUSE, 15 AMP ...t e s s e 3
59 73073-G01 WIRE HARNESS (ACCESSORY) ..ot 1
60

Service Parts Manual

Page F-8




ELECTRICAL SYSTEM

N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QY.
61 | 28363-G01 | HORN SWITCH.....oooomioeeeseeeseeeereeeerereeseeesseeesesseseseesesessesesessssesesseseseesesessesereesene 1
62 | 14601-G8 RIVET, 3/16" X 7/16" LG (ALUMINUM) ....c.ovvveeereeeeesseeeeeereseseseeeseeneeeeeeseneneenes 2
63 | 20961-G3 STEERING COLUMN COVER........veeeeeeseeeereeneeeeeesseesseeesessessseseeeseeesesseneeeeseee 1
64 | 32860-G1 HORN ..o e eeeeeesesesseseaeseeseseesesesseseessese e sesesseseeseeseseeseseseesesessesereerene 1
65
66 | 74236-G01 | HEADLIGHT MOUNT BRACKET (PASSENGER SIDE).......ovceeeeeoreeeesseerererien 1
67 | 74236-G02 | HEADLIGHT MOUNT BRACKET (DRIVER SIDE) ....vvocoereeeeeeereeeeresseeereeenen 1
68 | 00414-G6 BOLT, 1/4 = 20 X 3/8" LG c.ecorrveeeeeeeereereseseeeeeseesereesesessesesessessseeseseseesesesseseseesene 2
69 | 11027-G2 LOCK NUT, 1/4 = 20 ..o eeeeeeseeeeeeeseseseeeeeeseeseseesesessseeseseess e seeese s ene s 2
70 | 74001-G01 | HEADLIGHT AND TURN SIGNAL LIGHT BAR ......coorreeeereeeeeeseeeseeeeeeseenereseen 1
71 | o0114-Ge SCREW, 1/4 + 20 X /4" LGrreveeereeveeeseeeseeeseesevereesssessesesesseseseseseseesesesseseseesene 4
72 | XXXXX-XX | SEE BODY SECTION
73
74 | 74004-G01 | HEADLIGHT BULB ...oooveeeeeseeeeeseeseeeeseseseeeeeseeseseesesesseeeseseeseseeseseseseeeessenssesene 2
75 | 74005-G01 | MARKER LIGHT BULB ......ouveeeeeereeeeeseeeeeesssesereeseseeseseesseseseeseseseseeessessreesene 2
76 | 74006-G01 | TURN SIGNAL BULB..........ooeeeeseeveeeeeeeeeeoesesseeeseesesesesmeseseeseseossesessesesseseseessen 2
77
78 | 22260-G2 TAILLIGHT ASSEMBLY ....ovveeeeeseeeeeeseeeseseeeseeeeseeseeeseesseesseeesesseseseeseeess e sesnenes 2
79 | 74371-G01 | BEZEL (DRIVER SIDE)......ouiveeeoeoeeerereseeeeeeresseseresesesseoesesseseseeseseseesesessesereesene 1
80 | 74371-G02 | BEZEL (PASSENGER SIDE) ... iveeeroeeeeeeeresmerermeseseseesesessssesesesesseeesesseseseesene 1
81 | 14601-G11 | RIVET, 3/16" X 9/16" LG (ALUMINUM).........crrveeereeerreoseseeeereeseeenseeeessenereseen 4
82 | T1BB4-GO2 | 0 CLIP oo ees e se s ees e se s eene s ene s ene e 8
83 | 71425-G01 | COUNTERSUNK SCREW, #3 - 18 X 3/4" LG oooooeereeeeeeeerereresereeeseseeseresen 8
84
85 | 21759-G1 TAILLIGHT BULB ... eeeeeeeeeeseeeseeeeseseeeeeeseeeseeeeseseeseseseeenseeesesesssseseeene s sesesnee 2
86
87 | 17867-G1 TURN SIGNAL (WITH MOUNTING HARDWARE) (INCLUDES ITEM 88)......... 1
88 | 21640-G1 TURN SIGNAL FLASHER .....courveeeeeereeeeeseesereeseeseseesesesesseesseseseseesssesneoes 1
89 | 32307-G3 FLEX LOOM, 3/8" X 8" LG .. veeeeeeeeeeeeeseseeseesseseseesesessseeeeseessseesesesesoesesseseseseen 1
90 | 17618-G1 WIRE TIE wocoooeeeeeseeeeeeeeeeeeseeessees e s se s eees e esese s sees e seseeseseseeess e seenenes 2

Page F-9

Service Parts Manual




N

ELECTRICAL SYSTEM

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
91 20965-G3 STEERING COLUMN COVER........ociirirrrerree et et 1
92
93 75113-G06 HOUR METER KIT (INCLUDES ITEMS 94 - 98)......cocoeiiiiriereeeee e 1
94 21573-G1 HOUR METER ASSEMBLY .....oooiiiirreerirecererseser e et sne e esnne e 1
95 74019-G02 HOUR METER BRACKET ......ootriicrerrere e sereeser e st ee e sne e esne e 1
96 00379-G4 SCREW, #10 - 24 X 1/2" LGi..eeeeie et 2
97 11098-G7 LOCK NUT, #10 - 24 ...t e s e e 2
98 75117-G04 WIRE HARNESS (HOUR METERY)......cocii it 1
99
100
101 17318-G1 HORN SWITCH. ...ttt e 1
102 17318-G2 HORN SWITCH CAP AND NUT ..o e 1
103 27068-G01 HORN SWITCH BOOT ...ttt 1
104 19233-G1 HORN SWITCH LABEL ...t 1
105 71055-G01 RIVET, 3/16" X 1" LG ooeeieie et st s s s e s e 2
106
107
108 73030-G06 CONSOLE INSERT PLATE ... .ottt 1
109 74320-G01 LABEL, DIRECTION SELECTOR AND STATE OF CHARGE METER .............. 1
110 74322-G01 LABEL, LIGHTS, DIRECTION SELECTOR & STATE OF CHARGE METER..... 1
111 74323-G01 DIRECTION SELECTOR SWITCH ...t 1
112 33638-G05 STATE OF CHARGE METER (VERTICAL) ....coviiiieee et 1
113 33623-G02 RIVET, 3/16" X 3/8" LG ..eeeire et et 2
114
115 73334-G01 HARNESS (CONTROL) ...coiie ittt s 1
116
117 73290-G02 BUZZER ...t e 1
118 71045-G01 RIVET, 5/32" X 3/4" LG ..oeeeoie ettt et 2

Service Parts Manual

Page F-10



ELECTRONIC SPEED CONTROL

N

1 - Includes ltems 2 - 24
From Control Harness 17 - Includes ltems 18 - 21
WHT BLK
RED

To
Batteries

I
To l 2

N
Accelerator \
&

\}

Harness

To 12
Direction Selector

3 N
%\\

Page G-1 Service Parts Manual



N

ELECTRONIC SPEED CONTROL

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 73068-G05 | ELECTRONIC SPEED CONTROL ASSEMBLY (INCLUDES ITEMS 2 - 24)...... 1
2 73225-G01 CONTROLLER MOUNT .....ocoooreveeeeeeeneeeseeeessesesssseessssesssesesaneessessseseneesines 1
3 32617-G1 TRIM oo ene e e esese s ees e s e seseesene s s senese e 1
4
5 73233-G01 ELECTRONIC SPEED CONTROLLER .......cooeeveeerererereessessesreseseesesesnes 1
6 00414-G5 BOLT, 1/4 = 20 X 5/8" LG..veureeeeereereseesseseesssssessssesssesesessssssesssssssssseessssen 4
7 00559-G7 WASHER, 1/4" ....oooeveeevee e eeveeeseseseeseseseesesssseesseseses e sse s sesessareseesesesenes 4
8 11027-G2 LOCK NUT, 1/4 = 20 ....coooeveoeeeeesereereseseseseesesesessesesessesessessssssesssssessseesesesses 4
9 73071-G05 WIRE HARNESS (CONTROL) w...ccovvvreeeeeeeessseeeeseeesessesseseeseneesseseseseseesanes 1
10 | 25972-Gs3 6 GA WIRE (BLK 9") (CONTROLLER B+ = SOL ) oo 1
11 25972-G80 6 GA WIRE (BLK 19") (CONTROLLER A2 - DIRECTION SELECTOR A)..| 1
12 | 25972-Gs4 6 GA WIRE (BLK 26") (CONTROLLER M- - DIRECTION SELECTORC)..| 1
13 | 00438-G6 BOLT, 5/16 - 18 X B/4" LGi.uerveeireeeeseeesereresseseessesssssesessesssssessssessssssenesen 4
14 | 11027-G1 FLANGED NUT, 5/16 = 18...ccveeieeeeeseeseseeesseseeeseessesesesseesssssesessessssssenenn 4
15
16 | 73229-Go1 SOLENOID BRACKET .....oovverrevereveeserereseesessssesessesesessessssssasessareseesesessanes 1
17 | 73231-Gof 48 VOLT SOLENOID (INCLUDES ITEMS 18 - 21) c.ceovveeeveesereeseseesenevee 1
18 * LOCK WASHER, #10 ......ooeorvveeseeesereee s sesesessssesesssessssessssssssssessneee 2
19 * NUT, #10 = 32 .ooooeeeeveeees e eeesesesesseseseeseseseseseseesessssesesessesassesses e 2
20 * LOCK WASHER, 5/16 ......cvoovverrevesereeseseseeseseseseneseesessssesesessesassesesesnens 2
21 * JAM NUT, 5/16 = 24 c.oooooeoeeeeeeeeeeeeseneesses e sess s senese s ssssnessnenes 2
22 | 30353-G1 5)[0] ] =IO OO 1
23 | 21764-G1 RESISTOR . .....veeeveeeeeresessessessesssessesessesesessasessesesesssseseseesesessesessssesassessesses 1
24 | 11027-G2 LOCK NUT, 1/4 = 20 ....coooeveoeeeeesereereseseseseesesesessesesessesessessssssesssssessseesesesses 2
25
26 | 25971-G06 | 4 GA WIRE (BLK 59 1/2") (SOL - BATTERY +) crevveeveeereeeeseeessneeessseesssseeessssen 1
27 | 25971-G05 | 4 GA WIRE (BLK 56") (CONTROLLER B- - BATTERY =) ..ccovoorevecrererseresnerenns 1
28 | 11845-Gé INSULATED CABLE CLAMP, 1" .....ooveoeeerereerereveeseveesseveseeseessesesessessssessesrens 1
29 | 00559-G7 WASHER, 1/4" ...ovooeveoseeeeeseseeeeseessssessesesssese s sesses s sesessessssessessenesa s sesessesneees 3
30 | 14390-G4 LOCK NUT, 1/4 = 20 +..cooeeeeeeeeeereeseeeeeessseesensseses s seesesessessessesessessessssenesanes 3

Service Parts Manual



ELECTRONIC SPEED CONTROL - PDS

#10 Black 21,22 1 #4 Black
23,24 From Motor F2 © From Motor A1
14 (Power Harness) / / (Power Harness)
\ #4 Black
- \ | From Motor A2
4 A 7T AT 7 f—7 f—7 (POWGl’ Harness)
ooy From J1 Pin 5
“ ‘ (Control Harness)
2 #18 Blue
From J1 Pin 17
(Control Harness)
9,10
I m 78,12
A 6
A\~ #18 Red
') From Tow
= Switch and
j / Reverse Buzzer
R \I‘ \‘\l (Control Harness)
“‘ #10 White
"( '\’ S From Charger
/ Receptacle
Spoed 5 / 27
peed Sensor
@ Harness
#4 Black
From Charger
CH)harger Receptacle (Charger Harness) Power Harness
arness
#18 Red/White §4 Blagkﬂ
18 From Tow Switch rom Battery (-)
(Control Harness) |#§4 Bla'&k A (Power Harness
To Ignition Interlock rom Motor A1
%\ (Charger Receptacle) (Power Harness)
19
Page G-3 Service Parts Manual



N

ELECTRONIC SPEED CONTROL - PDS

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 73348-G01 | ELECTRONIC SPEED CONTROL ASSEMBLY (INCLUDES ITEMS 2 - 16)...... 1
2 73351-G01 CONTROLLER MOUNT ..ot seeeseesseessesesesseeesssseeesseseneseesesessenes 1
3
4 73098-G01 ELECTRONIC SPEED CONTROLLER .......coeeeeeereeseeeeeseereeeseessseesessseene 1
5
6 73231-G01 48 VOLT SOLENOID (INCLUDES ITEMS 7 = 10) cecueveverereeeereseeeseseeeensesenes 1
7 * LOCK WASHER, #10 ....conveeereveeeseereeeseeesssesessseesesseesssssssessesesesseseseesens 2
8 * NUT, #10 = B2 oo seeeesseeeeseesseesesesesseseseseeseseeses e sesseseseeseseseeses 2
9 - LOCK WASHER, 5/16".....vvveeereveereeeseeseeeseessseseesesesseesessesessesenessessseseeses 2
10 - JAM NUT, 516 = 24 c.oooeeveeeeereeeeeesesesesseesseseesseseseseeseseseessseeseseseesese e 2
11
12 | 12914-G1 FASTON TAB.... oo veeereeereeeseseeseseseesesesessesesseesssseeessssesesesseseseesssessesereesen 2
13
14 | 11027-G2 LOCK NUT, 1/4 = 20 ...rveeeeereeeeseseeeeseseeeesssesseseseseesesssseesse e sseseseseessseesessseene 6
15
16 | 25972-G83 6 GA WIRE (BLK 9") c..eorovveeeeeeeeseeeeeseeseeseeseseseeseseseesessesessseesesssesessseesessenes 1
17
18 | 73053-GO1 | DOUBLE TUBE CLAMP..........oioeveereeeeeerseeseesssesseesssseeessssesensesesessessseseeseseeseseseene 1
19 | 11027-G2 LOCK NUT, 1/4 = 20 1..vvveoeeeveseeeeeeseeeeeeseeessesesessesesesseesesssssesseseseeseseseessseesesesone 4
20
21 73296-GO1 | BOLT, MM X TBMM LGi..eorrveereeeeeseeeeesseeeeessesesesseseseseesesesseseseesessseesssesessssenen 3
22 | 00993-GO1 | LOCK WASHER, 5/16" .. eeereveeereereeeeseseeeseseeeseseseesseessesesessesesesseesssseseseeseseneeses 3
23 | 73346-G01 | BOLT, BMM X 1 X 12MM LG .rvveormereeeerrereoreeeeeereseeeeseeeeeesesessesesesseesessesesesseseseenes 2
24 | 00993-G02 | LOCK WASHER, 1/4"....veoeeeeereeeereseseeeeeeseeseeeseesesseseseseesesseeesesssesesseseseeseseseesens 2
25
26 | 73334-GO1 | CONTROL HARNESS .....cooreeeeeseeeeeseeeesese e seseseeseeesseessesseeesesseesssseseseeseseseeses 1
27 | 25971-G06 | 4 GA WIRE (BLK 59 1/2") (SOL - BATTERY ) servveereereerererreresesreeeseeseseseeseserseses 1
28 | 73347-GO1 | TOW-MAINTENANCE SWITCH.....oooeerereereeeeeereeeeeereeeseesesessesesesseesesssseseesesesseses 1
29 | 71045-GO1 | RIVET, 5/32" X 3/4" LG eveeeeereeereereeeeeeseeeseseeessseseesseesseessessesesesseesssseseseeseseseeses 2
30 | 73398-GO1 | DIAGNOSTIC LABEL (FAULT CODE) ....veerieeeeeeesereesseeeeseseeseeeessseessseseessneesen 1

Service Parts Manual




FRONT SUSPENSION/STEERING

Lo

Front of Vehicle

33

~ » - M:‘\s
—— A
\\
*Truck — ,» &+ - 3
Models "\ @&
Only SN
Part of
44

D

*NOTE: Tie Rod Not
Shown for
Clarity

3 - Includes Iltems 4 -10
7 - Includes ltem 8
14 - Includes ltems 5 - 10, 15
18 - Includes Items 19 - 25
22 - Includes Iltem 23
29 - Includes ltems 20 - 25, 30

Page H-1

Service Parts Manual




FRONT SUSPENSION/STEERING

Yo

Front of Vehicle

62 - Includes Items 63 - 66, 69 - 74

70 - Includes ltems 71 - 74
81 - Includes ltems 82 - 84
86 - Includes ltems 87 - 89
94 - Includes ltems 95, 96
111 - Includes Items 112 - 114
118 - Includes Items 119 - 121
126 - Includes Items 127 - 131

Service Parts Manual

Page H-2



FRONT SUSPENSION/STEERING

N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 70744-G01 FRONT AXLE ...ttt s e 1
2
3 70672-G01 SPINDLE AND HUB ASSEMBLY, 4 LUG (PASSENGER SIDE)

(INCLUDES ITEMS 4 - 10)...ciiceieeeeee et 1
4 70672-G02 SPINDLE ASSEMBLY (PASSENGER SIDE) .......c.ccecorerir e 1
5 25146-G1 GREASE SEAL ...ttt s e 1
6 50892-G1 ROLLER BEARING AND RACE ASSEMBLY .......ccocociiriirciere e 2
7 70895-G01 WHEEL HUB ASSEMBLY WITH RACES, 4 LUG (INCLUDES ITEM 8} ...... 1
8 19862-G1 LUG BOLT, 1/2 - 20 X 1 3/168" LGi.erorerecrerereecerreree e e 4
9 12093-G1 SLOTTED NUT, 1 - 14 et 1
10 00798-G8 COTTER PIN, 5/32" X 1 3/4" LG ....ceeeeeeeeeeeeeee et 1
11 12091-G2 SPINDLE CAP ...ttt s e s san e sne e 2
12
13
14 70673-G01 SPINDLE AND HUB ASSEMBLY, 4 LUG (DRIVER SIDE)

(INCLUDES ITEMS 5 - 10, 15) ittt 1
15 70673-G02 SPINDLE ASSEMBLY (DRIVER SIDE).......cccocreeireeiireriee e 1
16
17
18 70796-G01 SPINDLE AND HUB ASSEMBLY, 5 LUG (PASSENGER SIDE)

(INCLUDES ITEMS 19 - 25) ... it 1
19 70672-G02 SPINDLE ASSEMBLY (PASSENGER SIDE) .......c.ccecorerir e 1
20 12092-G1 GREASE SEAL ..ottt e s s ne e e 1
21 50892-G1 ROLLER BEARING AND RACE ASSEMBLY .......ccocociiriirciere e 2
22 70772-G01 WHEEL HUB ASSEMBLY WITH RACES, 5 LUG (INCLUDES ITEM 23} ...|] 1
23 30143-G1 LUG BOLT, 1/2 - 20 X 1 7/32" LGierrorereerirereecer e e e 5
24 12093-G1 SLOTTED NUT, 1 - 14 oot 1
25 00798-G8 COTTER PIN, 5/32" X 1 3/4" LG ....ceeeeeeeeeeeeeee et 1
26
27
28

Page H-3

Service Parts Manual




N

FRONT SUSPENSION/STEERING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

QTy.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION
29 | 70797-Go1 | SPINDLE AND HUB ASSEMBLY, 5 LUG (DRIVER SIDE)
(INCLUDES ITEMS 20 - 25, 30).......vveeeeeeereeeeeereeesreeeesresessereeen
30 | 70673-G02 | SPINDLE ASSEMBLY (DRIVER SIDE)........oomoeoeeeeererereseeeeeserenn
31
32
33 | 00407-G6 BOLT, 1/2 = 13 X 8" LGivvverrrevererereeseseveesesessesssessesesessesssessesssseseeen
34 | 00560-G3 WASHER, 1/2" ovvvoeeeeeeesseeeensssenesessesessessseessse s sese s saseseeseeessesneees
35 | 70745-G01 | KING PIN TUBE ..oouvveeeeeeeseeeeensereeseeseressesereesese e seseseesesessesenees
36 | 70754-G01 | THRUST WASHER, 1" (STAINLESS STEEL)......veeroreeererreererenen.
37 | 14390-G6 LOCK NUT, 1/2 = 13 oeeeeeereeeeeeseveseseeeesesesesssessesesesvesssessesesssseeen
38
39
40 | 70928-G01 | SHOCK ABSORBER.......o.comiveomsereeensereresseserosesessessseseesesessesseess
41 70509-G01 | SHOCK ABSORBER BOOT ......oveeerrereeerseseresseseseessseseessseseesseees
42 | 31539-G1 WIRE TIE wvvveoeeeeereeeeeseseeesesseseseeseseseeseseesese e sese s seseseeseeesseseeees
43 | 10435-G1 SHOCK ABSORBER WASHER ..........coervverereeeereeeeeereeesresessereeen
44 | 10194-G1 RUBBER BUSHING ......eeeeveeeereseeeeseseeeeseeseseseesesesseseseseseseesesesees
45 | 00532-G6 NUT, B/8 = 24 c.oooeeeeeeeereeeeeeseeeeeeseveeesse e ssseseeseseseaseeessseses s eses e
46
47
48 | 70597-G02 | LEAF SPRING ....ooieeoreeeeceseeeeessereeseesesesseseseeseseseeseseseesesesseseeees
49 | 70664-G02 | LEAF SPRING (HEAVY DUTY)..omivoerrereeessereeeeseseseessseseesseeseesseens
50 | 70163-G02 | SPRING PLATE w.oooovoeooeeeeeseeeeeseeseeessesevsseseseseseseeseseseesseesee e
51 00532-G7 LU L 72 =R T
52 | 00560-G2 FLAT WASHER, 7/16" c.vvoonveeeeeveveeseeeeeeseseseesesessesesessesesessesesssseeen
53 | 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LG cvvurereveereseeesesesesesessesseessesseessesssseseeen
54 | 00734-G1 LOCK NUT, 7/16 = 14 cvvveeereeeeeseeeeesseeessseseeseeeseesssessssesseeesss e
55 | 00463-G6 BOLT, 7/16 = 14 X 1 3/4" LG cvoorreveeeeeeereeeeeereeeseereeessesesesresesseseeen
56 | 00464-G6 BOLT, 7/16 = 14 X 2 3/4" LG cvoorreveoeeeeeeseeeeeeseeeeeereeessesesesresesseseen
57 | 01068-GO1 | BOLT, 7/16 - 14 X 3 1/2" LG wurrreeoereeeeeeeeeeeeeseseeeeeseeneneseeseesenenn

Service Parts Manual



N

FRONT SUSPENSION/STEERING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
58 70667-G02 SPACER ...t e e e e 2
59 70667-G03 SPACER (SHORT) ..ttt e s e 1
60
61
62 70602-G01 RACK AND PINION UNIT (COMPLETE) (INCLUDES ITEMS 63 - 66,69 - 74) | 1
63 70694-G01 RACK EXTENSION ...ttt e e s e s 1
64 * JAM NUT, 172" = 20 .ttt s e s e s 1
65 70675-G01 RACK BOOT ...ttt s s e s e e re e e 1
66 17618-G1 WIRE TIE .ottt ettt e s e s e e s e 1
67 12416-G2 WIRE TIE .ottt ettt e s e s e e s e 1
68
69 70638-G01 PINION SEAL ...ttt e s e 1
70 70695-G01 RACK BALL JOINT (INCLUDES ITEMS 71 - 74) .coiiieeeceeeee e 1
71 50641-G1 RUBBER BOOT ...ttt e s e s e 1
72 50209-G2 CASTELLATED NUT, 7/18 - 20 ......cccirerieerereeerere e e 1
73 10387-G2 COTTER PIN, 3/32" X 1" LG ..eerii e e e 1
74 10389-G3 GREASE FITTING, STRAIGHT ..o 1
75
76
77
78
79 70607-G01 STEERING SHAFT ...t 1
80
81 70758-G03 STEERING COLUMN KIT (INCLUDES ITEMS 82 - 84).....ccoeocevrerercrerernne. 1
82 70610-GO1 STEERING COLUMN ......oiiiiiiee e 1
83 28569-G01 STEERING COLUMN BUSHING .........ccoooiirienee e 1
84 01022-G01 SCREW, #6 - 20 X 5/16" LG ..o 1
85
86 70758-G04 STEERING COLUMN KIT (HORN) (INCLUDES ITEMS 87 - 89)................. 1
87 70610-G02 STEERING COLUMN ......oiiiiiiee e 1

Page H-5

Service Parts Manual




N

FRONT SUSPENSION/STEERING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
88 28569-G01 STEERING COLUMN BUSHING .......cooiiiirricerrecrrcrre e e 1
89 01022-G01 SCREW, #6 - 20 X 5/16" LGi...ooviee i 1
90
91 01006-G01 BOLT, 3/8 - 16 X 1 1/4" LGi...eoereerire s e 4
92 00879-G1 LOCK WASHER, 3/8" ..ottt e e e 4
93
94 70580-G01 INTERMEDIATE SHAFT (INCLUDES ITEMS 95, 96) ....c.cvoorereicrre e 1
95 01055-G01 BOLT, M8 X 1 1/4" LGi.eee et s 2
96 00565-G8 LOCK WASHER, 5/18" ... oot 2
97
98 70751-G01 RETAINING RING (INTERNAL) ....ooooiirier e e e 1
99 70888-G01 RETAINING RING (EXTERNAL) ...cccoorrriir e e 1
100 15112-G1 BALL BEARING ...t e 1
101 70887-G01 WAVE WASHER ...t 1
102
103 71948-G01 STEERING WHEEL ..o e e e 1
104 71950-G01 CLIPBOARD ...ttt ettt e e s n e e 1
105 71146-G01 STEERING WHEEL........oi it 1
106 71147-G01 STEERING WHEEL COVER ..ot et 1
107 71047-G01 LABEL .o 1
108 71949-G01 HUB COVER ...ttt et s 1
109 14390-G2 LOCK NUT, 5/8 - 18 ...ttt s e e 1
110
111 27205-G01 TIE ROD END (LEFT HAND THREAD) (INCLUDES ITEMS 112 - 114)............. 1
112 50641-G1 RUBBER BOOT ... ittt sne e e e 1
113 50209-G2 CASTELLATED NUT, 7/16 - 20 ...oe et 1
114 18434-G3 JAM NUT, 9/16 - 18 (LEFT HAND THREAD) ...coooiiiiiiieeeeee e 1
115 10389-G3 GREASE FITTING, STRAIGHT ..o e s sr e s 1
116 10387-G2 COTTER PIN, 3/32" X 1" LGttt e 1
117

Service Parts Manual Page H-6




FRONT SUSPENSION/STEERING

N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
118 27205-G02 TIE ROD END (RIGHT HAND THREAD) (INCLUDES ITEMS 119 - 123) .......... 1
119 50641-G1 RUBBER BOOT ... ittt sne e e e 1
120 50209-G2 CASTELLATED NUT, 7/16 - 20 ...oe et 1
121 18434-G4 JAM NUT, 9/16 - 18 (RIGHT HAND THREAD) ......ccvrririrrirererecerrecreseene 1
122 10389-G3 GREASE FITTING, STRAIGHT ..o e s sr e s 1
123 10387-G2 COTTER PIN, 3/32" X 1" LGttt e 1
124
125
126 70876-G02 TIE ROD ASSEMBLY (INCLUDES ITEMS 127 - 131) oo 1
127 70897-G02 THREADED ROD (24" LG)..cooueeieieie st 1
128 70902-G01 TIE ROD END (LEFT HAND THREADS) ....cccoeriieerree e e 1
129 01069-G01 JAM NUT, M12 X 1.25-05 (LEFT HAND THREADS)......ccccrrreeicrre e 1
130 70902-G02 TIE ROD END (RIGHT HAND THREADS).......cociiiieeececenee e 1
131 01069-G02 JAM NUT, M12 X 1.25-05 (RIGHT HAND THREADS) ......ccocoeiiiereeeeeeee 1
132
133 00734-G1 LOCK NUT, 7/16 = 14 ..ot s e e 2

Page H-7

Service Parts Manual




FRONT SUSPENSION/STEERING

Service Parts Manual Page H-8



ELECTRIC MOTOR

N

1 - Includes ltems 2 - 11
14 - Includes ltems 15 - 28

PDS ONLY

Page J-1 Service Parts Manual



N

ELECTRIC MOTOR

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 73124-G02 MOTOR, FLEET SPEED, NON-VENTED (INCLUDES ITEMS 2 - 11) ............... 1
2 73120-G01 ARMATURE ...t et 1
3 73120-G03 BRUSH SPRING.......ooo it 4
4 73120-G15 BRUSH PLATE AND BOX ......ootiiiirirrecerireceserseser e e sereseesneseesnnesseeas 1
5 73120-G25 BRUSH REPLACEMENT KIT (INCLUDES HARDWARE) ......c.ccoccvcrivnenee 1
6 73120-G07 BEARING ...ttt 1
7 73120-G06 SNAP RING ..o et e e 1
8 73120-G09 COVER PLATE AND SCREW .......ccoi ot 1
9 73120-G08 COVER COMMUTATOR END .....coiiiiieienee e e 1
10 73120-G16 CAP e e e e e 1
11 73120-G29 FRAME AND FIELD COIL (INCLUDES HARDWARE)..........cccocvevncriencnes 1
12
13
14 73291-G04 MOTOR (SEPARATELY EXCITED) (PDS) (INCLUDES ITEMS 15 - 28)............ 1
15 73120-G32 ARMATURE ...t 1
16 73120-G35 BRUSH SPRING ..o e eses s sn e s ne e 8
17 73120-G34 BRUSH ..o 8
18 73120-G36 BRUSH BOX....o ettt s 1
19 73120-G37 BRUSH REPLACEMENT KIT (INCLUDES HARDWARE) ......c.ccoccvcrivnenee 1
20 73120-G07 BEARING ...ttt e s ne e 1
21 73120-G06 SNAP RING ...t s 1
22 73120-G39 HEADBAND ...ttt s s s s 1
23 73120-G33 FRAME AND FIELD COIL (INCLUDES HARDWARE)..........cccocvevncriencnes 1
24 73120-G38 COVER COMMUTATOR END ......occooreiirirernee st csne e 1
25 73328-G01 MAGNET ..ot 1
26 01037-G02 SCREW, #10 - 32 X 1/2" LG .eeieeie ettt 1
27 73277-G01 RETAINING RING......cctriiiirrecereecerersee e s e 2
28 73327-G01 SPEED SENSOR.....cccoiitiirerrie e st se e e s 1

Service Parts Manual

Page J-2



REAR AXLE - HYDRAULIC

NOTE: Apply a light coat of moly grease
to male spline before assembly.
Reference item 10

1 - Includes ltems 3 - 8
2 - Includes ltems 3 - 8
15 14 13

e

B

Front of Vehicle

Axle Tube Mechanism

Page K-1 Service Parts Manual



N

REAR AXLE - HYDRAULIC

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 73504-G02 REAR AXLE AND BRAKE ASSEMBLY (INCLUDES ITEMS 3 - 8)....cccceccrvrernnen. 1
2 73504-G03 REAR AXLE AND BRAKE ASSEMBLY, PDS (INCLUDES ITEMS 3 - 8)............ 1
3 AXLE SHAFT (DRIVER SIDE).....cooiiieiieeeee e 1
4 AXLE SHAFT (PASSENGER SIDE) .....cccceoreiiirieerree e e 1
5 28776-G01 DIFFERENTIAL COVER......ccciiiiierreerrece s e e 1
6 28610-G01 FILL/CHECK PLUG WITH O-RING ......cccoiiireneeree e 1
7 15558-G1 BOLT, 5/16 - 18 X 3/4" LGi...vererierrereeerir et see e e e ene e 10
8 73050-G01 VENT e e e 1
9
10 28095-G01 MOLY LUBE, 2 OZ ...ttt s AR
11 24261-G1 BUMPER SPLINE ..ottt e 1
12
13 00797-G2 BOLT, 1/4 - 20 X1 /4" LG ..o e 3
14 00565-G7 LOCK WASHER, 1/4" ... ettt 3
15 27327-G02 CABLE CLAMP ...t e s san e sne e 1
16 00559-G7 WASHER, 1/4" ...t e s s s 3
17
18 14585-G1 INNER OIL SEAL ...ttt e s s s 2
19 13084-G1 WHEEL BEARING ASSEMBLY ......oooiiirrreeeirererrre s snneee e 2
20 14584-G1 BEARING RETAINER RING ......ocoriirieeeteerere e e 2

Service Parts Manual Page K-2



REAR SUSPENSION

Service Parts Manual

Page L-1



N

REAR SUSPENSION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 74207-G01 LEAF SPRING.....coi et cere st st ser e e s s s sreeene s 2
2 73217-G01 PLATE .ot e e s e e e n e 2
3 30553-G1 ‘U BOLT, 3/8-16 X 2 1/8" X 5" LG o eee i 4
4 00560-G1 WASHER, 3/8" ...t e s 8
5 11098-G5 LOCK NUT, 3/8 = 16 .ottt s e 8
6
7 70291-G01 FLANGED BUSHING ...t s e 4
8 14158-G1 SHOULDER BOLT, 3/8 - 16 X 3 1/4" LG c.eoocii e 2
9 12262-G1 LOCK NUT, 3/8 - 16 ...eeeeeie et 2
10
11 70291-G01 FLANGED BUSHING ...t s e 8
12 70289-G02 SPACER ...t e e e e 4
13 70290-G01 SHACKLE PLATE ...ttt e e s 4
14 00429-G4 BOLT, 3/8 - 18 X 3 1/2" LG ..o iceieeeeee et 4
15 11098-G5 LOCK NUT, 3/8 = 16 .ottt s e 4
16
17 70469-G01 SHOCK ABSORBER........oooii ettt 2
18 70472-G01 SPACER, SHOCK ABSORBER ........cce oo 2
19 00560-G3 WASHER, 172" ..ottt e e 2
20 00551-G1 LOCK NUT, 1/2 = 13 ettt s e 2
21 10194-G1 RUBBER BUSHING .......cocoiiiien ettt e s s s e 4
22 10435-G1 WASHER, SHOCK ABSORBER ......cccci ittt 4
23 00532-G6 NUT, B/8 = 24 .. e 2

Service Parts Manual

Page L-2



SEATING

-

Passenger Side

TES ~

Driver Side

SHUTTLE

Page M-1 Service Parts Manual



SEATING

Page M-2

Service Parts Manual



SEATING

54 - Includes Items 55 - 58

SHUTTLE

Body Section

See

41 - Includes Items 42 - 48

Service Parts Manual

Page M-3



SEATING

SHUTTLE 6

61 - Includes ltems 62 - 73
64 - Includes ltems 65 - 71

Page M-4

Service Parts Manual



SEATING

N

THE USE OF NON U.L. PARTS WILLC VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

" Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 70836-G00* L I 5 PSR 1
2 71316-G01 L T T T 7 TSRS 1
3 71055-G01 RIVET, 3/168" X 1" LG ittt eiete e seee s ae e ne e s se e s 3
4 71599-G01 VENT PLUG ...ttt s e s st e st ssae s e s s e s e s e e e ennne s saneeeenns 4
5 32805-G6 I = ] 1
6 27731-G01 ASHTRAY L.ttt s e s a e s s s e e e s e be e e e e s beae e e e nannenas 1
7
8 00439-G8 BOLT, 5/16 - 18 X 2" LG -ueiiei ettt e e e 3
9 00675-G1 WASHER, 1 1/4" X 3/8" ...ttt ettt s e 3
10 71883-G01 RUBBER WASHER, 5/8" ......cooeeieee ettt et 3
11 23726-G9 SPACER, 3/4" ...ttt st et e e e e s eeane s e e e e e 3
12 11098-G6 LOCK NUT, 5/16 = 18 ..ooiceeeeceeccetee vt eete s st e s e see e sase s ssaee e s s e s e e s sneeeennes 3
13
14 70820-G01 SEAT BACK SUPPORT ...ttt e et ee st st eeeseee e e snee s eeesneens 1
15 00976-G06 SCREW, 5/16 - 18 X 3/4" LGi...eoeeiieeeeenee e ree ettt ssee e seesne e eeeeeens 2
16 11098-G6 LOCK NUT, 5/16 - 18 ..ottt 2
17 00427-G8 BOLT, 3/8 - 18 X 2" LG u.eiiiiicieieeeeiieee s siitee e s siete e s s srae e e e sssae e e s snraeeessnneaeaesnanee 2
18 00675-G1 WASHER, 1 1/4" X 3/8" ...ttt ettt s e 2
19 23726-G4 SPACER, 5/18" ... ettt e st e s et s s e e enen e s e e e ens 2
20 15717-G5 ACORN NUT, 3/8 - 16 . eeeieeeerceieereeescte e s reeessvte s see e s e e s sssessee e s s seeesnene s sseeeenns 2
21
22 71751-G** SEAT BACK ASSEMBLY ......eeiieieieeerieeste st eie et e e seeseee e sne e s aeeseans 1
23 71632-G01 HAND GRIP ..ottt st e e e st e s s e s e e e s sre e ernee s e e e e enns 1
24 71204-G02 BOLT, 1/4 - 20 X 2" LG oo ooeeeeeeeecreeeevctee ettt e svte e e e ssee e s svee s s see e s svee s snnae s ane e s snnes 4
25
26 70845-G01 CONSOLE COVER (WITHOUT DIRECTION SELECTOR).....cccceeieereenreeennne 1
27 70845-G02 CONSOLE COVER (WITH DIRECTION SELECTORY) ....cceviiee e 1
28 70846-G01 SEAL (DIRECTION SELECTOR)...c.eiiiirtieeiereeeieeeteeieeeeenee e see e e e eeeeeens 1
29 70847-G01 SEAL (BRAKE LEVERY)......uiiiieieieietenie e et ee e e st eeesene e sne e s eeeeeans 1
30

Page M-5

Service Parts Manual




N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

SEATING

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
31 70853-G** | SEAT BOTTOM (SHUTTLE) w...oomveeeeeeesseeeeesseeeeeseesesessesessesesesesesssesesesesessenen 2
32 | 70835-G** | SEAT BOTTOM (TEB)..ireerioreerseseeeoseseeeseseeeeseseseesseessesssesseeesesseessssesesseseseneeses 2
33 | 70864-GOT | T KNOB ooeeeeeeeeseee st eeeeteeeess e seeseeeseeseseeseseseesesteesene e sesseseseeseseseenens 6
34
35
36
37 | T1751-G™ | SEAT BACK oot seveeeeseseesese e seeseseseesesesseseses s ssesesesseneseeses 1
38 | 00414-G8 BOLT, 1/4 = 20 X 1" LG cvvvorevveeeeeeeereeeeeesseesseseeessesesesseesessesesesseseseesesessessseesesesone 4
39 | 00565-G7 LOCK WASHER, 1/4" .oveoeeeveeseeeeeeseeseeseseseeessessseesesseeessssesessesesessessseesessseesessseenan 4
40
41 71611-G* | SEAT BOTTOM (INCLUDES ITEMS 42 - 48) (SHUTTLE 4 & 6) ..eccveornreerrneees 1
42 | 71610-Go1 SEAT HINGE eooveeeeveeeeeveeseeseesseseeeseeseseseessseesesssesesssesessesesessesesessereeesens 2
43 | 00720-Gos SCREW, #12 - 14 X 1" LG evvvrrereveeeeeeeeereseseeseseseesssessssesesseessssesessesesessessseseeses 6
44 | 71012-Go1 FRONT EDGE TRIM. ..ococoeveveeseseeeeseseeeesseesseseeeseeeesesseesse e sseseseseessseesessseene 1
45 | 71608-Go1 BACK EDGE TRIM ..oorveoereeeeeeeseeereseeseseeessesesessesesesseessesesseeseseseessseesesssene 1
46 | 71701-Go1 HIP RESTRAINT (PASSENGER SIDE) +....ocomevereereeeseeeeeesseseeeseessseesesereone 1
47 | 71702-Go1 HIP RESTRAINT (DRIVER SIDE) «..eveeeeveereeseeeseseeessesessseseseseeseseeseseseenen 1
48 | 71204-Go1 BOLT, 1/4 = 20 X 7/8" LGieerrvvverrereveereseesesseessesesessesssessesessesesesseseseseessseesessseene 8
49
50 | 74137-G01 | SEAT BACK SUPPORT (TE5) c.oorvveeerereorereeeeresseeeseeessesesesresesesseesessssesesssseseeses 2
51 01006-GO1 | BOLT, 3/8 - 16 X 1 1/4" LG (TE5) cvvveereeveeeseeeeesseeeeeseeseseseesesesseseseesessssessseeensssenen 4
52
53 | 71651-G* | SEAT BOTTOM (TEB) ..iuroreersereeeosesereoseseeeesesseeesesessesesessesesesseesessssesesssseseeses 1
54 | 71646-G01 | HAND HOLD KIT (INCLUDES ITEMS 55 - 58) .....cceveerrerreeresreeneereeseeserernenes 1
55 | 71876-Go1 HIP RESTRAINT, REAR SEAT (DRIVER SIDE) .....vveeeeeereeeeeereeseveesesereonn 1
56 | 71876-Go2 HIP RESTRAINT, REAR SEAT (PASSENGER SIDE).........cevveeereerererserereon 1
57 | 00559-G7 WASHER, 1/4" c.oveoeeveereeeeveresesseeesesseeseesseseeseseseeseseseesessesessseesessseesesssenessenes 8
58 | 00415-G2 BOLT, 1/4 = 20 X 1 1/4" LGirvvverereeerereeeerseeesereeessesesesseeessessseseesesessessseesesssene 8
59
60

Service Parts Manual

Page M-6




SEATING

N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 74131-G*™ SEAT ASSEMBLY (INCLUDES ITEMS 62 - 73) (SHUTTLE 6)......ccccocvvrcrirerncnes 1
62 74117-G01 SEAT SUPPORT BRACKET ...t 2
63 71751-G** SEAT BACK ...ttt s e 1
64 74139-G** SEAT BOTTOM (INCLUDES ITEMS 65 - 71) .ccceioiecirreierer e 1
65 71701-GO1 HIP RESTRAINT (PASSENGER SIDE) ....cccooreiirrrrre e 1
66 71702-G01 HIP RESTRAINT (DRIVER SIDE])......ccocoiiciiieeree et 1
67 00414-G8 BOLT, 1/4 - 20 X 1" LG ceri et 8
68 00565-G7 LOCK WASHER, 1/4" ...ttt 8
69 00559-G7 WASHER, 1/4" ... e 8
70 71012-GO1 SEAT TRIM (REAR) .....oeieie ettt 1
71 74140-G01 SEAT TRIM (FRONT) ...coiiirriierrecerr e e e 1
72
73 71204-G01 BOLT, 1/4 - 20 X 7/8" LGi...eeiiiiieeee e 12
74
75 17838-G1 NYLON BUSHING ... .ottt e 4
76 00440-G4 BOLT, 5/16 - 18 X 2 1/2" LG .ottt s e 2
77 00559-G8 WASHER, 5/16" ..ottt st nnne e 2
78 11098-G6 LOCK NUT, 5/168 - 18 ...t s e 2

Page M-7

Service Parts Manual




Service Parts Manual

SEATING

Page M-8



WEATHER PROTECTION

Windshield

[ {
N Retainer Front of Vehicle

FOLD DOWN WINDSHIELD !

~

1 - Includes Items 2 - 9

REAR WINDSHIELD Front of Vehicle

11 - Includes ltems 12 - 17

b "{\
SR\

FULL WINDSHIELD

19 - Includes Items 20 - 25 Front of Vehicle

4®

Page N-1 Service Parts Manual




WEATHER PROTECTION

Rear

Rear of Vehicle Strut

SUNTOP (SHUTTLES)
27 - Includes ltems 28 - 49

®
48

== (nside)

(Front Passenger
Front of

Side Shown)
Vehicle 43

44/“%

9

Service Parts Manual Page N-2



WEATHER PROTECTION

QD 52

Front Of
Vehicle

(Driver Side
Rear Shown)

(Driver Side

( A ) Shown)

Front Of
Vehicle

SUNTOP (TE5)
51 - Includes Items 52 - 69 3 4,
=g

Page N-3 Service Parts Manual




N

WEATHER PROTECTION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 75534-G01 WINDSHIELD KIT, FOLD DOWN (INCLUDES ITEMS 2 - 9) ....covvireeecreernee. 1
2 E950WSB3 FOLD DOWN WINDSHIELD ......oiriiiieee e 1
3 EGWHC24 SASH, 3/4" X 14" LG ..ttt e e 2
4 EGWHS12 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL)....cccocvvrvereeecreeeee, 2
5 EGWHW12 WASHER, 1/4" (STAINLESS STEEL).....c.coocvii i 4
6 EGWHG13 RUBBER GROMMET ...ttt e s 2
7 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL)....cccccvevrerie e 2
8 137-010 TOP GRIP ..ottt e e 2
9 136-008 FASTENER ... .o 2
10
11 75535-G01 WINDSHIELD KIT, REAR (INCLUDES ITEMS 12 - 17} ..eeioeireereeeeecee e 1
12 EIRWFB3 REAR WINDSHIELD ....oeiiiirrecereeeeeeee e s e 1
13 EGWHC14 SASH, 1" X 15 9/18" LG ..ot 2
14 EGWHS14 SCREW, 1/4 - 20 X 2" LG (STAINLESS STEEL)....ccccciiiieriieeeeeeeeeeeee 2
15 EGWHW13 WASHER, 1/4" (STAINLESS STEEL).....c.coocvii i 6
16 EGWHG13 RUBBER GROMMET ......oooiiiiireerr e s s 2
17 EGWHN13 LOCK NUT, 1/4 - 20 (STAINLESS STEEL).......cciiiirie e 2
18
19 75536-G01 WINDSHIELD KIT, FULL (INCLUDES ITEMS 20 - 25} ......cecoverricrereeecreeenees 1
20 EISWFB3 FULL, WINDSHIELD......cccotiiiririre s e e sn e e e 1
21 EGWHC13 SASH, 3/4" X 22 7/168" LG ..ottt 2
22 EGWHS13 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL).....ccevririeeieeeee 2
23 EGWHW13 WASHER, 1/4" (STAINLESS STEEL).....c.coocvii i 4
24 EGWHG13 RUBBER GROMMET ......oooiiiiireerr e s s 2
25 EGWHN13 LOCK NUT, 1/4 - 20 (STAINLESS STEEL).......cciiiirie e 2
26
27 75282-G0* SUN TOP KIT (SHUTTLE) (INCLUDES ITEMS 28 - 49) ......coooe i 1
28 75271-G0* SUN TOP ..ottt e e 1
29 75045-G03 FRONT STRUT ..ottt s s s 1
30 75274-G01 REAR STRUT (DRIVER SIDE).......ooiiiiieeieeeeee e e 1

Service Parts Manual




WEATHER PROTECTION

N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 75274-G02 REAR STRUT (PASSENGER SIDE) .....ccocvrrierreecrreerrescrre e e 1
32 19853-G1 END CAP, 1 et 2
33 00665-G5 BOLT, 3/8 - 18 X 1 3/4" LGi..ceiieeieceeeeee e 4
34 00679-G1 WASHER, 3/8" ...ttt e 8
35 00771-G5 NYLON WASHER, 3/8".....cc it ee e sne e s nne e 4
36 00891-G5 LOCK NUT, 3/8 = 16 ... eeieee et 4
37 00440-G4 BOLT, 5/16 - 18 X 2 1/2" LGi...vrirerirererererirece e s 4
38 00441-G2 BOLT, 5/16 - 18 X 3 1/4" LGi...vrireiirerererererece e e sn e e e 2
39 00879-G1 WASHER, 3/8" ...t s 4
40 75048-G01 SPACER, 1/2" ..ttt e e e e 2
41 00905-G8 LOCK WASHER, 5/16" ..o e e sn e e e 4
42 01035-G01 BOLT, 5/16 - 18 X 2 1/4" LGi...vrirerirerereierirece s e sne e s e 4
43 75240-G01 HANDLE ... e e 5
44 00163-G2 SCREW, 1/4 -20 X 1 1/4" LG ..o 10
45 00642-G8 WASHER, 5/18" ...ttt e e 12
46 11098-G6 LOCK NUT, 5/16 - 18 ...t e s e 6
47 18716-G2 SPACER, 17 e e e e e 2
48 00567-G8 LOCK WASHER, 5/18" ... oot 10
49 01010-G01 TEE NUT, 174 = 20 it 10
50
51 75485-G01 SUN TOP KIT (TE5) (INCLUDES ITEMS 52 - 69) .....cccceviiriierieeree e 1
52 75487-G02 REAR SUPPORT (DRIVER SIDE) .....coiiiiiieieeeiseeesee e 1
53 75487-G01 REAR SUPPORT (PASSENGER SIDE).......cccocoririerreerrenerre e e 1
54 00665-G5 BOLT, 3/8 - 16 X 1 3/4" LGi...eoereerirererere e e s se e e 4
55 00679-G1 WASHER, 3/8" ...t s 8
56 00771-G5 NYLON WASHER, 3/8"..... oo e 4
57 00891-G5 LOCK NUT, 3/8 = 16 .ot e s ee s s e 4
58 19853-G1 END CAP, 1 ettt e s e 2
59 75488-G01 FRONT SUPPORT ...ttt 1
60 01035-G01 BOLT, 5/16 - 18 X 2 1/4" LGi...oeieieeeeeeee e 4

Page N-5

Service Parts Manual




N

WEATHER PROTECTION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 00905-G8 LOCK WASHER, 5/16" ..o e e sn e e e 4
62 75048-G01 SPACER, 1/2" ..ttt e e e e 2
63 00879-G1 WASHER, 3/8" ...t s 4
64 74374-G01 SUN TOP ..ottt e e 1
65 00685-G10 BOLT, 5/16 - 18 X 2 3/4" LGi...vrirerirererererrece s e sr e s e 2
66 00907-G2 WASHER, 5/16" .....eiieeieeeeeeee s s 6
67 00660-G8 WASHER, 5/18" ...ttt e e 6
68 11098-G6 LOCK NUT, 5/16 - 18 ...t e s e 6
69 00685-G11 BOLT, 5/16 - 18 X 3 1/4" LGt 4

Service Parts Manual

Page N-6



WHEELS AND TIRES

1 - Includes ltems 2 - 4
6 - Includes ltems 7 - 9

6" CHROME HUBCAP CHROME HUBCAP SILVER / GOLD SPOKE HUBCAP
13 14 15, 16

Page P-1 Service Parts Manual



WHEELS AND TIRES

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

1 27772-G11 TIRE AND WHEEL, 18.5 X 8.5 - 8, 4 PLY RATING

(INCLUDES ITEMS 2 - 4}ttt e AR
2 27772-G10 18.5 X 8.5 -8 CARLISLE TIRE (LINKS 1) ..ciiiiiiiiceceeee e AR
3 10641-G1 WHEEL RIM, S LUG ... e AR
4 11657-G2 VALVE STEM ..ottt e e AR
5
6 32028-G2 TIRE AND WHEEL, 18.5 X 8.5-8, 6 PLY RATING (OPTIONAL)

(INCLUDES ITEMS 7 - 9) ..ot AR
7 27775-G02 18.5 X 8.5 - 8 CARLISLE TIRE (LINKS) .....riirreeerreerres e e AR
8 10641-G2 WHEEL RIM, 5 LUG ...ttt e AR
9 11657-G2 VALVE STEM ...ttt e s e AR
10
11 14723-G1 LUG NUT, 1/2 = 20 ettt e AR
12
13 16042-G* 6" CHROME WHEEL CAP ...t AR
14 14913-G* 8" CHROME WHEEL COVER.......cci ittt e AR
15 19241-G* SILVER SPOKE WHEEL COVER.........oooiriirreireneeee e AR
16 19241-G* GOLD SPOKE WHEEL COVER ......c.ooioriire et et AR

Service Parts Manual

Page P-2




WHEELS AND TIRES

N

Page P-3 Service Parts Manual




SPECIALTY PRODUCTS

SPECIALTY PRODUCTS

Service Parts Manual

Appendix A-1



SPECIALTY PRODUCTS

SPECIAL TOOLS PART NO.
BATTERY MAINTENANGCE KIT c..oooveeerereeesseseseeseseseeseseseeseseseesseessesssessesesss e sseseseseesssessessseesessseessseseeneseseeseeees 25587-GO1
SEAL INSTALLATION TOOL (REAR AXLE SHAFT SEAL) w.eoueveereereeseeeseesesesseeesesseeesseseeesseseseseesesessessseeseseseenn 18739-G1
BATTERY SET DISCHARGER, 36 VOLT, 75 AMP ......cveereeveerseeseessesseesssseesseseseseesesessessseesesssessseseeseseseeseeees 28251-GO1
CURRENT INDICATOR .....eooeveereeveereeeeeeseeessesesessesesessesesseseseseeseseseesssessesssesess s sessseesessesesesseseseesesessessresessssene 16489-G2
DIGITAL MULTIMETER ..o eeveeeseeeeeseseeseeeseeseseseesesesesesessesesessesesessesesesseseseessssesessseesesssesessssesesssseseeees 27481-GO1
CRIMPING TOOL. ..veveeeeveereeeveeseseeeseesesesesessesessesesesse e eseseseseesessesesesesesssesessesesessesesesseseseesssesessreseseseesesesees 27765-GO1
SLIDE HAMMER (AXLE/HUB BEMOVAL) w...cvoooeeveeeseeeeeeeseesseseesesesesseeessasesss e esesseeessssesessesesenaesesesaesssaesesssenn 15947-G1
SLIDE HAMMER (AXLE REMOVAL ONLY) vvororeveeeeeeeeeeseseeesseseeseeesessesessasesss s esessesessssesensesesesaesssessesssaesesssenn 18753-G1
TOUCH UP PAINT PART NO.
PEN 3 OUNCE (89 ML) - HUNTER GREEN ....coourveeeeeveeseeeeseesesseeesesseeesesseseseesesessesssesessseessseseeseseseesesessessseses 28432-G02
PEN 3 OUNCE (89 ML) - CHAMPAGNE BEIGE .....ocoevoveeeseeeseseeeesesseeessssesessesesessessseesssssessseseeseseseesesessesseeses 28432-GO1
PEN 3 OUNGCE (89 ML) - WHITE ....rvveeeeeeeeeeeeeeeseeeseeseeeseeseseseeessesseeesesseseseeseseseessseseessseesessssesessseneseseesessseesseees 28432-G05
PEN 3 OUNCE (89 ML) - INDUSTRIAL YELLOW.......vveoeereeeseseeeeseseeeesseseseseesesessessseesessssesessseeseseseesesssseseeees 28432-G03
PEN 3 OUNGE (89 ML) - ORANGE ......veeereeeeeeeeeeeseesesesesesesessseesessesesesseseseesesessesssesessseeseseseeseseseesasesseseseses 28432-G04
PEN 3 OUNCE (89 ML) - STEEL BLUE PEARL .....cveeoeeveoeeeeeereeeesereseeseesse e ssesesessesessesesssesesssesesssssesseseseeses 28432-G**
PEN 3 OUNCE (89 ML) - CAMOUFLAGE PAINT (THREE PENS) ......vveorveeereeeeerseseseesesereeseseseseseseesesesseseeees 75831-GO1
AEROSOL 12 OUNGE (360 ML) - HUNTER GREEN ........cocveeereeseeeseeseseeseseseesessseesssesessssssesessesessesssessssseen 28140-G09
AEROSOL 12 OUNGE (360 ML) - CHAMPAGNE BEIGE ........veeeeveeereeseseeseseseesesssessseeessssesesesseseseesssessssseen 28140-G15
AEROSOL 12 OUNGE (360 ML) = WHITE w.vveeoeeveeeeseeeseeeeeesseseeeseeseseseesesesseseseesess s sess e ssssssesessesessesssessssseen 28140-G03
AEROSOL 12 OUNCE (360 ML) - INDUSTRIAL YELLOW........coorveeerererereseseseseseseseeeesessesesessesesessereeesereee 28140-G14
AEROSOL 12 OUNGCE (360 ML) = ORANGE .....veoeoeveeeeeeeeereeseeeseeseseseeseseeseseseesesssessssssesessssesessesesessesessssreee 28140-G13
AEROSOL 12 OUNCE (360 ML) = STEEL BLUE PEARL «...ovnvvvermveeerresereeseseseeseseseeseeessesssessesessssesessssesssereeen 28140-G**
MAINTENANCE PRODUCTS PART NO.
FORMULA 40 VINYL-COAT® - WHITE ......eeueveeeeeeereeeseereeeseesesesseesesseesessesesesseseseessseesessseesesssssessseesesesseseeees 28166-G01
PLEXUS® CLEANER, 7 OUNCE (210 ML) (FOR WINDSHIELDS) ......ccormveeerereeerserereesesereeseseseeseseseesesesseseeees 28433-G01
PLEXUS® CLEANER, 13 OUNCE (380 ML) (FOR WINDSHIELDS) w....coumvevereereeereereeeesesesesesesessseseessseseesseees 28433-G02
BATTERY PROTECTOR, 14 OUNCE (410 ML) SPRAY ......veereereereeseeeeseeseesseseeessesesesseseseesesssesssesesssessesseees 75500-GO1
WHITE LITHIUM GREASE, 14 OUNCE (410 ML) SPRAY ... vveeeeveeereeseseeseseseeseseseessseessseesesessesessesssessssseen 75502-GO1
PENETRANT/LUBRICANT, 15 OUNCE (440 ML) SPRAY ......coumrveereseeereerereseeseresseseseeseseseesesssseseseseesesssseseeees 75503-G01
MULTI-PURPOSE CLEANER & DEGREASER, 14 OUNCE (410 ML) SPRAY ....ovmvvvererereerereeerereseeseseseereeee 75504-G01
MULTI-PURPOSE HAND CLEANER, 32 OUNCE (950 ML) LIQUID .........veeereveeereeveeeererereeseneeesereseeseseeeerenee 75505-G01

Appendix A-2 Service Parts Manual



SPECIALTY PRODUCTS

BATTERY CLEANER, 32 OUNCE (950 ML) WITH TRIGGER SPRAYER.........ccccooiniriereieereecrereee s 75506-G01
BIO-DEGRADEABLE CLEANER, 32 OUNCE (950 ML) WITH TRIGGER SPRAYER.........cccccconiiiniirieenen. 75507-G01
MULTI-PURPOSE VALUE PACK ... .ottt et sae e s sre e sr e e e e e e e s 75508-G01

* BATTERY PROTECTOR, 4 OUNCE (120 ML) SPRAY

* PENETRANT/LUBRICANT, 4 OUNCE (120 ML) SPRAY

* WHITE LITHIUM GREASE, 4 OUNCE (120 ML) SPRAY

» CARBURETOR & CHOKE CLEANER, 4 OUNCE (120 ML) SPRAY

Service Parts Manual Appendix A-3



Notes:

SPECIALTY PRODUCTS

Appendix A-4

Service Parts Manual



OPTIONS/ACCESSORIES

OPTIONS/ACCESSORIES

Service Parts Manual

Appendix B-1



N

OPTIONS/ACCESSORIES

ITEM KIT NO.
ACCESSORIES LISTING KIT NO.
CHROMEHUBCAPS8" ... ... ... it 14913-G1.
CHROMEHUBCAPG" ... ... ... it 16042-G1.
SILVER SPOKE WHEEL COVERS. ................ 19241-G1.
GOLD SPOKEWHEELCOVERS .................. 19241-G2.
HOURMETER. ........ . i 75113-G06
WINDSHIELD, FOLD DOWN (REQUIRES SUN TOP) . . 75534-G01
WINDSHIELD, REAR (REQUIRES SUNTOP) . .... ... 75535-G01
WINDSHIELD, FLAT (REQUIRES SUNTOP). ........ 75536-G01
SHUTTLES

SUN TOP, 118", WHITE (INCLUDES HANDLES). .. ... 75282-G01
SUN TOP, 118", CHAMPAGNE (INCLUDES HANDLES) 75282-G02
TURNSIGNAL. ... 75107-G02
ASHTRAY ... 75109-G02
CONVERTIBLE CARRIER ............ ... ... .... 75278-G0*
TES5

CENTERBASKET. ... ... 75003-G02
SUNTOP. ... 75485-G01

COMMENTS

SECTION

WHEELS AND TIRES
WHEELS AND TIRES
WHEELS AND TIRES
WHEELS AND TIRES
ELECTRICAL

WEATHER PROTECTION
WEATHER PROTECTION
WEATHER PROTECTION

WEATHER PROTECTION
WEATHER PROTECTION
ELECTRICAL

SEATING

WEATHER PROTECTION

Appendix B-2 Service Parts Manual



EZG0O)

A Textron Company

E-Z-GO Division of Textron, Inc.

P.O. Box 388 Augusta, Georgia 30903-0388 USA

Inside USA Phone: 1-800-241-5855, FAX: 1-800-448-8124

Outside USA Phone: 010-1-706-798-4311, FAX: 010-1-706-771-4609

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of
E-Z-GO Division of Textron, Inc.

Technical Communications Department




	Front Cover.ps
	

	Models.ps
	
	

	Table of Contents.ps
	
	

	How to Use.ps
	
	
	
	
	

	Accelerator.ps
	
	
	
	

	Battery Charger-Portable.ps
	
	

	Battery Charger-On Board.ps
	
	

	Brakes.ps
	
	
	
	
	
	
	
	

	Body.ps
	
	
	
	
	
	
	
	
	
	
	
	
	
	

	Direction Selector.ps
	
	
	
	

	Electrical.ps
	
	
	
	
	
	
	
	
	
	

	Electronic Speed Control.ps
	
	

	Electronic Speed Control-PDS.ps
	
	

	Front Suspension.ps
	
	
	
	
	
	
	
	

	Electric Motor.ps
	
	

	Rear Axle.ps
	
	

	Rear Suspension.ps
	
	

	Seating.ps
	
	
	
	
	
	
	
	

	Weather Protection.ps
	
	
	
	
	
	

	Wheels and Tires.ps
	
	
	

	Specialty Products.ps
	
	
	
	

	Options-Accessories.ps
	
	

	Rear Cover.ps
	


